XCEHRMICCOHRPABTER BHRAICBEDTAFCBBELTIEEZW,
Before beginning assembly, please read these instructions thoroughly.
Bitte lesen Sie die Anweisungen vor Gebrauch genau durch!
Veuillez attentivement lire les instructions avant I’emploi!

Lea cuidadosamente este manual de instrucciones antes de comenzar el montaje

INFERND NENN

XV TFH Y RAFAE
MAINTENANCE MANUAL

()
Syncro KT-231P+

-
KYOSHOC

E77

PO

Otz — — = — )

INFERNO NEO ST 3.0 readyset (with Syncro KT-231P+)

1.8 Scale Radio Controlled .25 Engine Powered 4WD Stadium Truck

OFKFSHEITIBICHBLTHDET, AT FVRAP/—Y DTHDIRIC
SEICLTLEET W, XU TFY AP TORENGA IR, HELKS
DERFEED U < [FSH I —HREL TEBVWEDE LI,

@ This instruction manual follows the model's order of assembly.
Please keep and refer to this manual for maintenance or when
replacing parts. Users unfamiliar with maintaining and assembling
this model should contact their Kyosho distributor or hobby shop.

@ Diese Bauanleitung beschreibt die Montage des Modells. Bewahren
Sie diese Dokumentation unbedingt fuer Ersatzteilbestellungen oder
Reparaturen am Modell auf. Falls Sie Fragen haben, wenden Sie

sich bitte an lhren Fachhaendler oder direkt an KYOSHO
Deutschland.

@ Cette notice décrit les différentes phases de montage et de
maintenance du modele. Pour les utilisateurs peu familier avec le
modélisme, en cas de doute ou de probleme, contacter votre
revendeur afin d'obtenir les conseils d'un spécialiste.

@ Este manual de instrucciones explica los pasos de montaje del
modelo. Por favor conserve este manual siempre a mano para

realizar un correcto mantenimiento y consultar la lista de piezas a la
\_ hora de cambiar algun repuesto.

\
@AY TFY RPNV RIT DB, EAPERERES SBNKS
ICRZEMIFTIIES W,

@ Take care not to lose parts or screws etc. when performing
maintenance or replacing parts.

@ Achten Sie darauf, dass Sie keine Teile oder Schrauben waehrend
der Montage am Modell verlieren.

@Faire attention de ne pas perdre de vis ou autres petites piéces du
chéssis ... En cas de perte, les remplacer immédiatement.

@ Tenga precaucion de no perder ninguna pieza a la hora de realizar
el mantenimiento o de cambiar algun repuesto.

THE FINEST RADIO CONTROL MODELS

J
HKUBHRDIH, FERMAKEEBTZHENH D ET., *Specifications are subject to change without prior notice!  *Technische Anderungen sind ohne vorherige Ankiindigungen méglich! (FnzmAPm)
*Les spécifications peuvent changer sans préavis! *El fabricante puede modificar los kits sin previo aviso No- 3301 6
© Copyright 2019 KYOSHO CORPORATION / 24 Wi in &1 5L
33016-MMO1

ﬂMaaquank



fthic %3 X %% / ITEMS REQUIRED FOR OPERATION

DAS NOTWENDIGE ZUBEHOR / MATERIEL NECESSAIRE / PARA SU FUNCIONAMIENTO

M TICERTIER
Tools required

Die notwendigen Werkzeuge
Les outils utilisés
Herramientas necesarias

CAUTION: Handle tools carefully!

WICHTIG: Gehen Sie vorsichtig mit Werkzeugen um!
:i% IMPORTANT: Maniez les outils avec prudence!

AVISO: Maneje las herramientas cuidadosamente!

f EAT 3 IROMRVICIE. +HERELTIEZ W,

—iRGTR
TOOLS / Werkzeug
OUTILS / HERRAMIENTAS

FYMIA>TWRIE
TOOLS INCLUDED / GELIEFERTE WERKZEUGE
OUTILS FOURNIS / HERRAMIENTAS INCLUIDAS|

77—

ACCESSORIES / Zubehor
ACCESSOIRES / ACCESORIOS

WAL >F (1.5mm, 2mm, 2.5mm, 3mm) W+RSA/8— (K. #. )
Hex wrenches (1.5mm, 2mm, 2.5mm, 3mm)
Sechskantschliissel (1.5mm, 2mm, 2.5mm, 3mm)

Clé allen (1.5mm, 2mm, 2.5mm, 3mm

Kreuzschlitzschraubendreher
Tournevis cruciforme

)
)

Wire Cutters
Seitenschneider
Pince coupante
Alicate cortacables

e

@7 ULYFEULTERTEEY,
Can be Used as plug wrench.
Krezenschluessel
Peut-étre utilisé comme clé a bougie.
Puede utilizarse como llave de bujias

|
Awl
Spitzahle
Poingon
Punzoén

Phillips screwdrivers (sizes: L, M, S)

Llaves Allen (1.5mm, 2mm, 2.5mm, 3mm Destornilladores Phillips Bx>Ovy @
Screw Cement
1.5mm Ej %:@E) §Chra](tflb<tansicherung
j] S AN rein file
omm BWoIARYF - . ) SCREW
Needle Nose Pliers W\YS Fijatornillos ‘CEMENT
2.5mm Flachzange gmhssors No 961785
Pinces plates chere 0.
smm Alicates de punta fina _(I'_)'l.seaux LD /tt7 QM’fdlj (EPS?%E/ 1“?7(1:)
I, ‘p ijera @ octite (Medium Strength / 10cc)
Cross Wrench e = — =
Kreuzschlissel m \ >
Clé en croix ]
Llave de cruz = i—

BAy5y—F47
Sharp Hobby Knife
Scharfes Bastelmesser
Cutter
Cuchilla de Hobby

B T LREEA

W AR
Instant Glue / Sekundenkleber
Colle cyanoacrylate / Pegamento instantaneo

b

Loctite (mittelstark / 10ml)
Loctite (Moyenne / 10cc)
Loctite (Medio / 10cc)

:

No.36219 / 36219P
SPFaA47Tvyy)—<—
SP KNIFE EDGE REAMER
REIBAHLE

ALESOIR SPECIAL

HERRAMIENTA TALADRO CARROCERIA

Rubber Cement
Gummi-Kleber
Colle a pneus
Cola de contacto

TAMIARET, BE ~15mmOARBINTESZTETT,

No need to pre-drilll Drills neat 1 ~ 15mm holes directly!

UnerlaBlich, nitzlich! Diese Ahle bohrt lhnen 1 ~ 15mm
Lécher, einfach und sauber!

Un must! Permet de faire des trous de 1 ~ 15mm sans

]

| (EETEED E
>

effort! Idéal pour les carrosseries.

Perfora agujeros desde 1 a 15mm.
®eecccccccccsccccscsccccsscscccsscsccccssced

M THID;EE (1) /BEFORE YOU BEGIN(1)
BEVOR SIE BEGINNEN(1) / AVANT DE COMMENCER(1) / ANTES DE EMPEZAR(1)

M TORICTROZ EISERLTLLEE W,

Q@I DHAEER 5k, BELERT D,
Qv NOABRZHEMND D,

XA—FRR. RENHDE LS, BELKRHD
IRFEIED, i T1—H —1EHE FTTER
ISV,

ONSRERDFECT A XEBEZBVWKLSICT B,
RzESEICLU THERUBHNSHEIITS,
@TPEREfFHZDE=E - - -

D HNEL THHRMPBEEINDET

T IZE W,

2L, @M ERT 2F THEDH D &

EIMNENMRLLIEDET,

Before assembling, please read the following carefully:

@First, read this instruction manual and familiarise yourself with the model’s
construction.

@Check the kit contents. Should any parts be missing, contact the retail shop from
where the model was purchased.

@Compare nuts, bolts, screws, etc to the "Actual Size" drawings on each page
before fitting to ensure that you are installing the correct parts.

@Tighten Self tapping (TP) screws into parts until you have a secure attachment.
However, be careful not to overly tighten TP screws as the threads may be
damaged.

Lesen Sie folgendes vor dem Zusammenbau aufmerksam durch:

@Lesen Sie zuerst die Bauanleitung ganz durch und verstehen Sie den Aufbau
Ihres Modelles.

@Uberpriifen Sie den Verpackungsinhalt.
Sollten Teile fehlen, wenden Sie sich direkt an Ihren Fachhandler oder an den
Kyosho-Vertreiber in lhrem Land.

@ Verwechseln Sie Schrauben sowie kleine Bauteile nicht! Vergleichen Sie sie vor
dem Einbau mit den Darstellungen in OriginalgréBe in den Baustufen.

@Beachten Sie beim Festziehen einer Treibschraube folgendes:
Schrauben Sie solange, bis das anzubringende Teil sicher und fest sitzt. Achten
Sie jedoch darauf, daB Sie den Gewindegang im Material nicht tiberdrehen!

Correct
Richtig
Bon

s

T

ﬂ\\\\\\\\\\\\\\\\\\\\\\\\“

‘ Correcto

Wrong
Falsch
Mauvais
Mal

B

Avant 'assemblage, veuillez lire les points suivants attentivement:

@Lisez d’abord complétement cette notice; ainsi vous aurez un apergu du
déroulement et pourrez mieux vous orienter.

@ Vérifiez ensuite le contenu du kit.
Si jamais il y a des piéces manquantes, adressez-vous directement a votre
magazin spécialisé ou au distributeur Kyosho dans votre pays.

@Ne confondez pas les vis et les petites pieces! Vérifiez-les a I'aide des
illustrations dans chaque plage de montage, puis assemblez les.

@Lorsque vous serrez une vis autotaraudeuse:
Serrez jusqu’a ce que la piéce a monter soit bien installée. Pourtant, veillez &
ne pas trop la serrer puisque vous risquez d’abimer le filet dans la piece.

Antes de comenzar el montaje, lea atentamente lo siguiente:

@Lea, en primer lugar, este manual para obtener una idea general.
@Compruebe la conformidad de todas las piezas.
Si faltara alguna pieza, contacte con la tienda donde lo adquiri6.
No se admitiran reclamaciones en modelos en proceso de montaje.
@Antes de colocar las piezas y tornillos, asegurese mirando la tabla en cada
paso.
@A la hora de apretar Tornillos Autorroscantes(TP):
Apriételos firmemente en la pieza donde corresponda.
No intente apretarlos demasiado, ya que podrian deformar la pieza.

2



I THID;EE (2) /BEFORE YOU BEGIN(2)

BEVOR SIE BEGINNEN(2) / AVANT DE COMMENCER(2) / ANTES DE EMPEZAR(2)

FvhCiE, BPREINES EAPIWIE@EDEL < A> TVWET,

KIREW,

This kit contains screws and hardware in different metric sizes and shapes.

on the left side in each assembly step.

BMEAEICIRERTEIS D XTDTHERL THSHEILTT

Before using them, check the screws on the true-to-scale diagrams

Dieses Kit enthalt Schrauben und Teile in unterschiedlichen metrischen GréBen und Formen. Vor der Montage sollten diese wéhrend jedes Bauschritts
mit den maBstabsgetreuen Schaubildern auf der linken Seite verglichen werden.
Ce kit contient des vis et des pieces de différentes tailles et formes. Avant de les utiliser, vérifiez les vis sur les dessins a échelle réelle a gauche

de chaque étape de montage.

Este juego contiene tornillos y hardware en differente tamano metrico y formas. Antes de utilizarlos, verifique los tornillos en el verdadero escalar
esquemas en el lado izquierdo en cada paso de la asemblea.

@t X DIEFE / SCREWS
Schrauben / VIS / TORNILLOS

@/ \YER@ED Y+ XB / OTHER HARDWARE
Andere Teile / AUTRES / OTROS ACCESORIOS

Ow>

Ex TPEX 3x12mm £ X 3mm Ty¥v—-Fvh E4EUVY
Screw Self-tapping (TP) Screw Screw Washer - Nut E-ring
LK Schraube LK Treibschr LK Schraube Scheibe - Mutter E-Ring E4
Vis Vis TP Vis 3x12mm Rondelle - Ecrou Clips 4mm
Tornillo Tornillo TP Tornillo 3x12mm Arandela - Tuerca Clip E4
ﬂx\l\\\\\\\\\\\\\\\\\\\\\\\! «\\\\\\\\\\\\\\\\\\\\\\\\\‘r : WJ 3mm 3
‘ ‘f mm 4mm
FrvTER TPHZEZR 12mm
Cap Screw TP F/H Screw o
Inbusschraube SK Treibschraube 5x10mm XY - ~FY>T 5.8mm EOMR—JL
Vis Vis TP F/H 3x12mm H S E X Metal Bushing - Ball Bearing : Pillow Ball
Tomillo allen Tornillo TP F/H F/H Screw Lager - Kugellager o Kugelschraube
SK Schraube Bague Métal - Roulements a billes 9
E Dmgmm Vis P 3x1omm Casaquillo Metalico - Rodamiento Fotule 5.6mm
otula 5.8mm
Tornillo 3x12mm F/H 5mm
HSER £y hER — [ )IIIIIIIIEIIIH
Flat Head (F/H) Screw Set Screw 4‘L 3mm 7 N @
SK Schraube Gewindestift ‘1? Q
Vis F/H Vis BTR 12 5.8
Tornillo F/H Prisionero mm -omm
SREAE DR MV So funktioniert die Bauanleitung: g
HORDTC 9 ( 5%8Af Example )

How to read the instruction manual:

P COEETHEN T R B L ZEDHH,
NEBRO LR, RIR. FERE
TRy FROERIE. EREEBRWTE—

No.MfFiFsnTWwEd, ART/I\—V%E
BEATEREEF—No.ZSBL T LI,

: BEABNTIEZ < DY — I HERINT

WET, Y—7ITFER L THEIZLTEAED
TLES W, Y=V DFHEIK. &=
DFICHDET,

: Gives the name of the part being made and

the serial number of steps for assembling.

B: Details the key-number of parts, actual-size

drawings and quantity of parts to use.

: All parts, except screws, are identified by key

Numbers. When purchasing spare parts,
identify the key number of the part required
and cross reference this to the Spare Parts
page, which shows the purchasable spare
parts and the key numbers contained within.

: This instruction manual uses several

symbols. Pay careful attention to them
during construction. Details are given at the
bottom of each page.

: Die Nummer der Baustufe sowie das zu

bauende Teil werden angegeben.

: Teilenummer, Teilename, Darstellung in

OriginalgréBe und Anzahl.

: Die Teilenummer stellt den Bezug zu unserer

Bestellnummer her. Am Ende der
Bauanleitung finden Sie eine Ersatzteilliste,
die zu der Teilenummer die entsprechende
Bestellnummer liefert.

: Diese Bauanleitung verwendet verschiedene

Piktogramme, deren Bedeutungen unten auf
jeder Seite erklart werden.

Comment lire les instruction:

Como leer el manual de instrucciones:  ( Exemple Beispiel

Ejemplo)

1 70y K A>3 /Front Suspension / Vordere Aufhangung
Suspension avant / Suspension Delantera X

(@5x10mm X% )L
Metal Bushing
Lager
Bague Métal 5x10mm
Casquillo Metalico 5x10mm

Achsschenkstholzen
Vis a fusée
King Pin

A:

B:

C:

Numéro de la plage de montage et le nom de
la piece a assembiler.

Numéro de référence de la piece, nom,
illust-ration en grandeur réelle et quantité utilisée.

Toutes les piéces, exceptées les vis, sont
identifiées par un numéro de référence. Pour
I’achat de pieces de rechange, trouvez ce
numéro dans la liste pour pieces de rechange
a la fin de cette notice. Toute a la gauche de
cette méme liste, vous trouverez ainsi le
numéro de commande correspondant.

: Cette notice utilise des icones dans les

plages de montage. Référez-vous au bas de
chaque page pour savoir leur signification.

B:

C:

: Indica el numero del Paso y la Parte a ser
montada.
Numero, Nombre de la Pieza, Dibujo a

escala real, Cantidad utilizada.

Todas las piezas, excepto los tornillos vienen
identificadas por un nimero. Para
comprarlas por separado,

mire el numero en la lista de piezas y apunte
la referencia de la columna izquierda.

: Este manual de instrucciones utiliza diversos

simbolos.
Téngalos en cuenta durante el montaje.




HII THID;FEE (3) /BEFORE YOU BEGIN(3)

BEVOR SIE BEGINNEN(3) / AVANT DE COMMENCER(3) / ANTES DE EMPEZAR(3)

Erklaerung zu den Symbolen in dieser Anleitung
Liste des symboles a respecter lors du montage:
Pictogramas utilizados en este manual de instrucciones

Symbols used throughout the instruction manual, comprise:

ﬂ SEEECFEDNTVNEY—Y

ER U THII TS,

EARUC L SICHEITS,

AIENY 5 & SICHEIIT S,

Pay close attention here! Assemble left and right sides the same way. @-‘: Ensure smooth, non-binding movement when assembling.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite. ’ Das Teil muB sich leicht bewegen lassen.
Attention! Avis important! Assemblez le cété gauche comme le cété droit. La piece doit pouvoir pivoter autour de la vis.
Preste atencion. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.
, BifEEEAITEEY 5. ik, ) HSDIRICHIIT S,
Apply instant glue (CA glue, super glue). Temporarily tighten. \@ Assemble in the specified order.
) CA Verwenden Sie Sekundenkleber. Vorlaufig festziehen. @’ In der angegebenen Reihenfolge zusammenbauen.

Collez avec de la colle cyanoacrylate.
Apliqgue pegamento cianocrilato

JTLRERAITEEYT 5.

Apply rubber type glue.
Gummikleber.

Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.

Vissez temporairement.
Apriete de manera provisional.

XYOAYIHIEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

2ty MEIZTZ (B),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

TR ZED, [CIzhvy b33, RYE,

Apply grease. Cut off shaded portion. True-to-scale diagram.
Fetten. Schneiden Sie die schraffierten Flachen heraus. MaBstabsgetreue Darstellung.
Graissez. Coupez la partie grisée. lllustration a I'échelle.

Aplicar grasa.

BN @ 5] BN

Corte la zona oscurecida.

Dibujo a tamafo real.

palll:= YN 2mmON%Z &1+ % (Bl) o A RDENY T B,
Must be purchased separately! Drill holes with the specified diameter. ~ Cut off excess.
Das Teil ist nicht im Bausatz enthalten! 2mm Bohren Sie Lécher im angegebenen @. Uberschiissiges Material abschneiden.

Doit étre acheté séparément!
Debe comprarse por separado.

Percez des trous dans le @ indiqué.
Perfore agujeros con la medida indicada.

Coupez 'excés.
Corte el sobrante.




77 %% / Differential / Gear Differential
Différentiel / Diferencial

0)
©)

>@

4x4mm v FEZR
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

[ ;

®6mm O >
O-ring
O-Ring

(&

Q *@.
(t>v%—H

)

Flat surface
abgeflachte Seite
Méplat

Superficie plana

(For center)

Joint thorique

(58 x 16 x5mm RF7 U
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

: (Mitte)
@4 x10mm LA (Pour le centre)
Shim (Central)

Unterlegscheibe
Rondelle de callage

@25x128mm ¥+ 7~ (8)
Shaft (Black)
Welle (Schwarz)
Axe 2.5x12.8mm (Noir)
Eje 2.5x12.8mm (Negra)

??/Q :

@® (7avk/UvH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

4

§\ —

Zavk/U¥A
For front and rear
vorn & hinten

Pour l'avant et l'arriére
Delantero y Trasero

— 4x4mm 25—
| For center
X .
Mitte
Pour le centre
Central

[ R 3
G /
— o . . . . P ! P -
7“7=\=17 / Differential / Gear Differential ®\@ ,:70?”/0”'; ;Kj ZE ;E//’? tFﬁ
iee s . . . or center
Différentiel / Diferencial * X vorn & hinten X Mitte
Pour l'avant et l'arriere Pour le centre
Delantero y Trasero Central
ZAvYhR/ Y5 —H
Front / Center
Vorne / Mitte #5000
Avant / Pour le centre
Delanteros / Central
YV H
N Rear
B (7av ~/UTH) Hinten #5000

(For front and rear) Arriere

(vorn & hinten) Trasreos

(Pour l'avant et l'arriere) _

( TIAAI

(> 5 —F) Delantero y Trasero)
(For center)
(Mitte)

(Pour le centre)
(Central)

3x12mm S EX
F/H Screw
SK Schraube
Vis F/H 3x12mm
Tornillo 3x12mm F/H

S

(58 x 16 x5mm RF7 U
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

3

@25x12.8mm ¥+ 7 ~ (8)
Shaft (Black)
Welle (Schwarz)
Axe 2.5x12.8mm (Noir)
Eje 2.5x12.8mm (Negra)

®6mm 0U> Y
O-ring
O-Ring
Joint thorique
Junta Térica

(E¥%—H)
(For center)
(Mitte)
(Pour le centre)
(Central)

Qil for Differential
Differential-Oel
Huile de différentiel
Aceite diferenciales

(7> h/UYH)
(For front and rear)
(vorn & hinten)

(Pour l'avant et l'arriére)
(Delantero y Trasero)

2ty hMEIZTS (A1),

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent quindiqué.

Repita las veces sefialadas.

B %S DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

X

Debe comprarse por separado.

hilll- YN TR %8S,
Must be purchased separately! Apply grease.
Das Teil ist nicht im Bausatz enthalten! Fetten.

Doit étre acheté séparément! Graissez.

Aplicar grasa.

5




3 )47 £+77R v & X / Rear Gearbox / Hintere Getriebegehause
Carter de différentiel arriere / Caja de transmision Trasera ©)

VT
Rear Differential
Hintere Gear Differential
Différentiel Arriere

Diferencial Trasera

M EEZ T, NV Iy a1%HRES D,
Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.

Ajuste la holgura con las arandelas.

4x25mm

4x25mm TPHZER

TP F/H Screw

SK Treibschraube
Vis TP F/H 4x20mm Vis TP F/H 4x25mm
Tornillo 4x20mm TP F/H Tornillo 4x25mm TP F/H

g2 | -2

4 x20mm TP ZE X
TP F/H Screw

SK Treibschraube Shim

Arandela

(1913 x 16 x 0.15mm ¥ A (| Thick)
@013 x 16 x 0.3mm ¥ L ( Thin)

Unterlegscheibe
Rondelle de callage

(®8x16x5mm 7YV
Ball Bearing
Kugellager
Roulements a billes
Rodamiento

4 ')+ 7R v & X / Rear Gearbox / Hintere Getriebegehéuse
Carter de différentiel arriere / Caja de transmision Trasera

4x15mm TPEX
TP Screw
LK Treibschr
Vis TP 4x15mm

Tornillo 4x15mm TP
ﬂm\\\\\\\\\\\\\\\\w fffffffffffff 2

OPERPAY AL
Joint Cup (L)
Getriebeausgang (L)
Noix de cardan (Longue)
Vaso Salida Palier (L)

]
-

5x4mm v hEX
Set Screw
Gewindestift
Vis BTR 5x4mm
Prisionero 5x4mm

- E5RHICEY N\NEXZEET %0
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten
Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes
planas del eje.

@,// 5x4mm

4x15mm

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.

FSDIEICHEILIT S, TR ERD, XAV I HZED,
Bl Assemble in the specified order. Apply grease.

In der angegebenen Reihenfolge zusammenbauen. Fetten.

Assemblez dans I'ordre indiqué. Graissez. Appliquer du frein filet.

Realice el montaje en el orden indicado. Aplicar grasa.

Aplique liquido fijatornillos.




5 >+ >— / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube

Vis TP F/H 4x15mm 4x15mm
[ Tornillo 4x15mm TP F/H \g

4x15mm

70> hFY 7R w7 R /Front Gearbox / Vorderes Getriebegehause | [OM
Carter de différentiel avant / Caja de transmision Delantera ©)

Oy s~7T7
Front Differential
Vorne Gear Differential
Différentiel Avant
Diferencial Delantero

> REZEZT. \vIIvY1%ZzRES S,
Adjust the backlash with the shims.
Zahnflankenspiel mit Distanzscheiben justieren
Ajuster I'entre-dents avec les rondelles.

Ajuste la holgura con las arandelas.

4x20mm

4 x20mm TPHZEX 4 x20mm TPEX (1913x16x0.15mm YA (EThick)  (5)8x16x5mm X7 UV4
TP F/H Screw TP Screw 13x 16 x 0.3mm ¥ L (& Thin) Ball Bearing
SK Treibschraube LK Treibschr Shim Kugellager
Vis TP F/H 4x20mm Vis TP 4x20mm Unterlegscheibe Roulements a billes
Tornillo 4x20mm TP F/H Tornillo 4x20mm TP Rondelle de callage Rodamiento

,,,,,,,,,, 2 ﬂ“\\‘\\‘\\‘\\‘\\‘\\\\\‘\\\\\‘\\“ D Arandela

MW 7S5 DIEICHEII T 5, TR ZED,
ll Assemble in the specified order. Apply grease.
In der angegebenen Reihenfolge zusammenbauen. Fetten.
Assemblez dans I'ordre indiqué. Graissez.
Realice el montaje en el orden indicado. Aplicar grasa.




7 70Oy hF£v7/Rw o X /Front Gearbox / Vorderes Getriebegehéuse
Carter de différentiel avant / Caja de transmision Delantera

> ESREICEY N\NEXRZEET %,
Firmly tighten the set screws onto the flat spots.
Ziehen Sie die Gewindestifte auf die ab-geflachten Flachen fest.
Vissez les vis type BTR sur les méplats.
Apriete los prisioneros firmemente en las partes planas del eje.

4x20mm
5x4mm v hEX 4x20mm TP ZEX OPEEPAY:LPAN)
Set Screw TP F/H Screw Joint Cup (L)
Gewindestift SK Treibschraube Getriebeausgang (L)
Vis BTR 5x4mm Vis TP F/H 4x20mm Noix de cardan (Longue)
Prisionero 5x4mm Tornillo 4x20mm TP F/H Vaso Salida Palier (L)

[ 1[D§mwmﬁ """" 4 % ——————————— 1

>+ — / Chassis
Das Chassis / Chassis / Chasis

4x15mm TPHZEX
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm |

Tornillo 4x15mm TP F/H 4x15mm
[ o . o ——f)

X¥OvIHEZEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.




% —F+ Ry ¥ X /Center Gearbox / Die mittlere Getriebegehéuse P N
Carter de différentiel central / Caja central

} 0 10mm

3x12mm

approx. 7mm
ca. 7mm
environ 7mm

T S aprox. 7mm

©
O #7mm
©

TJL—FFv U~
Brake Caliper
Bremssattel
Plaquette de frein
Zapata freno

Center Differential
Mitte Gear Differential
Différentiel Centre
TL—F/Cy R (B) Diferencial central
Brake Pad (Black)
Bremsbelag

Garniture de frein (Noire) 3x12mm EX
Zapata freno (Negra) Screw
LK Schraube

Vis 3x12mm
w Tornillo 3x12mm
ﬂI||||||I|||||||||||||||| ffffffffffffffff 4

119mm (&RLY)
(Long)
(Lang)
(Longue)
(Largo)

1 O Y% —F+Rv ¥ X/ Center Gearbox / Die mittlere Getriebegehéduse
Carter de différentiel central / Caja central

(%8L)) 105mm
(Short)
(Kurz)

)
)

4x15mm TP S EXR
TP F/H Screw
SK Treibschraube
Vis TP F/H 4x15mm

Tornillo 4x15mm TP F/H
,,,,,,,,,,,,,,, 4

= ERU THEII TS,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

TLREBRTEET 2,
& Apply rubber type glue.
Gummikleber.
Collez avec de la colle a caoutchouc.
Aplicar cola de contacto.




< - — : = - 4x1
75> )= X7 — / Rear Shock Stay / Hintere Dampferbriicke ﬁ/ x10mm

Support amortisseurs arriere / Soporte amortiguadores trasero /?

3x10mm Holes for mounting.
Dieses Loch verwenden
Trous pour le montage.

/SN 4x10mm L\ °
<>

Aguijeros a utilizar.

3x8mm
3x10mm £+ v 7EZX 4x10mm EX 3x8mm TPER 3x12mm TPEX
Cap Screw Screw TP Screw TP Screw
Inbusschraube LK Schraube LK Treibschr LK Treibschr

Vis Vis 4x10mm Vis TP 3x8mm Vis TP 3x12mm

Tornillo allen : Tornillo 4x10mm Tornillo 3x8mm TP : Tornillo 3x12mm TP X
o2 (-« (ot s (o 2

71 > AT — [ Wing Stay

/

Heckspoiler-Halterung / Support aileron / Soporte alerén @ /
AN 3x15mm
N /

IE N\

(@
-
» EXDERICER.

Note the types of screws !
Auf verschiedene Schraubentypen
achten !

4 h Veérifier bien le type de vis a utiliser !
L& 4 (R) Fijarse bien en los diferentes tipos
L de tornillos
=W\ — | | < 550\
Short . . Short
Kurz W W Kurz
Courte Long Long Courte
Corto Lang Lang Corto
Longue Longue
Largo Largo
> [ ECER
‘ Note the direction.
Einbaurichtung beachten.
Notez le sens.
Fijarse en el dibujo. 4x15mm
\ J
3x12mm ¥I3AY 7 AERX  3x15mmTPE X 4 x 15mmTPE X 4 x 20mmTPE X 4x20mm
F/H Hex Screw TP Screw TP Screw TP Screw
Inbus-Senkkopfschraube LK Treibschr LK Treibschr LK Treibschr
Vis BTR a téte fraisée Vis TP 3x15mm Vis TP 4x15mm Vis TP 4x20mm
F/H hex tornillo Tornillo 3x15mm TP Tornillo 4x15mm TP Tornillo 4x20mm TP
D - ] ol i v T

(2 JER U THII TSR, %EEIEIUJ:’BLZ%HIZTéo
=8 Pay close attention here! Assemble left and right sides the same way.
Vorsicht! Wichtiger Hinweis! Bauen Sie eine linke und eine rechte Seite.
Attention! Avis important! Assemblez le c6té gauche comme le cété droit.
Preste atencion. Realice el montaje de igual forma en ambos lados.

10




Suspension arriere / Suspension Trasera For Right »RON—7

U7 A>3 | Rear Suspension / Hintere Aufhdngung O & fIF
Rechts Marked “R”

Drolte R links markiert
1l
. FEJI:\JEEft Derecho Maqué “R”
Links "R" derecha
Gauche »LONY—7
Izquierda Marked “L”
L links markiert

[©) Marqué “L”

:@ "L" derecha
©)

N

33x8x5mm FSHT—
Plastic Collar
Kunststofflager
Palier plastique

@ |:| Casquillo plastico
,,,,,,,,,,,,,,,,,,, 2

B8x16x5mm A~AFYVY SN SEE Gh2.6x17mm Y+ 7k~  5x4mm EY hER
Ball Bearing Suspension Shaft Screw Shaft Set Screw
Kugellager Querlenkerstift mit Gewinde. Welle Gewindestift
Roulements a billes Vis d'axe de suspension Axe 2.6x17mm Vis BTR 5x4mm
Rodamiento Tornillo del eje de suspension Eje 2.6x17mm Prisionero 5x4mm
""""""""""" ‘ i m 2 [z
—————————— 2

1 4 A>3 / Rear Suspension / Hintere Aufhangung 2
Suspension arriére / Suspension Trasera 0 10 20mm X

(O [ W —— ] O)

@) 7.8mm R—JLT> R (L) #7 16mm
Ball End (L) Kugelpfanne (L) approx. 16mm

Chape (L) Rétula (L) ca. 16mm
environ 16mm
© =

GD5x38mm FYrALOwWR
Adjust Rod Gestaenge

Biellette réglable Tirante ajustable @ -
A 2 ® > S VOB BFHERY,

The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde.

Le cbté avec le déport est le pas inversé.

V EEBU&LSICHEMI TS, El lado con la muesca es el lado con
Assemble left and right sides the same way. rosca inversa.
Bauen Sie eine linke und eine rechte Seite. - /

Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

OW 25 DJEICHEIIT 3, 2ty MEZTZ (B) o R, (2 EB U THEII TS,
Bl Assemble in the specified order. Assemble as many times as specified. True-to-scale diagram. = Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Sooft wie angegeben zusammenbauen. MaBstabsgetreue Darstellung. Vorsicht! Wichtiger Hinweis!
Assemblez dans 'ordre indiqué. Assemblez aussi souvent quindiqué. lllustration a I'échelle. Attention! Avis important!
Realice el montaje en el orden indicado. Repita las veces sefialadas. Dibujo a tamafio real. Preste atencion.

11




1 5 Y X >3 3> /Rear Suspension / Hintere Aufhangung
Suspension arriere / Suspensién Trasera

@4x78mm 75> IV v T~ 3x3mm tv hEZX @4 x 10 x 6mm Z kv /{—
Flange Shaft Set Screw Stopper
Flanschwelle Gewindestift Stellring
Axe épaulé Vis BTR 3x3mm Bague d’arrét
Eje con pestafia Prisionero 3x3mm Ve Prisionero
I ) Do > \OJ|of 2
ffffffffff 2
3x10mm F¥vv7EXR @7.8mm EEfR—)L
Cap Screw Flange Ball RN
Inbusschraube Kugel m. Bund Holes for mounting. A1
Vis Boule épaulée Diese Bohrungen verwenden FoFRight
Tornillo allen Rotula biselada Trol,_ls pour Ie_montage. Rechts
%mmm ,,,,,,,,,,,,,,,,, 2 |l Aguijeros a utilizar. Drolte
Derecha

ERIFA
For Left
Links
Gauche
Izquierda

1 6 Y474 2> ¥ 3 >~ [ Rear Suspension / Hintere Aufhangung | [OM
Suspension arriére / Suspension Trasera ©)

@®3x25mm A7 Ja1—EY @7.8mm V/NfFR—)L

Screw Pin Ball
Schraubachse Kugel
Vis Rotule 7.8mm

g_oles Lc;r'Tounting. d Tornillo Pasador I:O:I Rotula 7.8mm
iese Bohrungen verwenden 2 || || 2

Trous pour le montage. NN 2

Agujeros a utilizar.

oWl =5 DIBEICHEII T, %Eﬁﬁuotit:ﬁﬂﬁ—céo [ a ERU T TSR,
Bl Assemble in the specified order. Assemble left and right sides the same way. d Pay close attention here!
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important!
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion.

12




47 24 'S+ H'— / Rear Stabilizer / Stabilisator, hinten | [OX

Barre anti-roulis arriére / Barra Estabilizadora Trasera @A'@
(®5.8mm R—JL 3mm FAHAYFvhk  3x18mm EX
Ball Kugel Nylon Nut Screw LK Schraube
Rotule Rotula Kunststoffmutter ~ Vis 3x18mm  Tornillo 3x18mm - ~
@ ”””””””””””” 2 Ecrou nylon | @)
BRS R (B @ Tuerca Nylon @mﬂmﬂmﬁﬁﬁmﬂ ”””””” 2 ‘B
/N 7N & J IV T N .
Stabilizer Ball (Black) N @)5.8mm R—JLT> R (L) R
Stabi-Kugel (Schwarz) (% 5.8mm R—ILZ> K (M) Ball End (L) Va T
Rotule de B.A.R. (Noire) Ball End (M) Kugelpfanne (L) -
Rétula (Negra) Kugelpfanne (M) Chape (L) S
Chape (M) Rétula (L) &
.I ffffffffffffffffffff 2 Retula (M) @I W 1
Lot & P orom
3x10mm v kEX o

Set Screw
Gewindestift

Vis BTR 3x10mm
Prisionero 3x10mm

—

- k"
@
/

s

-/4
:

= o

1

o

| i

=~ —TT1]

2.6x8mm

3x3mm vy hEX 2.6x8mmTPHZEXR 3x3mm

Set Screw TP F/H Screw

Gewindestift SK Treibschraube %/

Vis BTR 3x3mm Vis TP F/H 2.6x8mm

Prisionero 3x3mm Tornillo 2.6x8mm TP F/H (4]
M 4 [)W —————————————————————— 4

2.6x8mm
BN %= DIEICHEII TS, VEEIEIUJ:’BLZ%EEZT%'O o AT SDLSICHIITS,

Bl Assemble in the specified order. Assemble left and right sides the same way. Hl Ensure smooth, non-binding movement when assembling.
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Das Teil muB sich leicht bewegen lassen.
Assemblez dans I'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. La piece doit pouvoir pivoter autour de la vis.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Asegurese que la pieza se mueve suavemente.

13



1 8 >+ — / Chassis
Das Chassis / Chassis / Chasis

3x10mm TPHZE X
TP F/H Screw
SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

3x18mm TPEX
TP Screw
LK Treibschr
Vis TP 3x18mm
Tornillo 3x18mm TP

§/3x10mm

1 9 70> k%> )8—Z 75— /Front Shock Stay / Vordere Dampferbriicke (> DORIFEATE=E Ao )
Support amortisseurs avant / Soporte amortiguadores delantero These holes cannot be used.
Diese Bohrungen dirfen nicht
verwendet werden.
Ne pas utiliser ces trous.
No utilizar estos agujeros.
N RPN
Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar
J

A
3x 12mm TPEZ 3x10mm ¥ ¥y 7R 4x10mm EZ \ \%}f>4x10mm
TP Screw Cap Screw TP Screw
LK Treibschr Inbusschraube LK Treibschr N
Vis TP 3x12mm Vis Vis TP 4x10mm
Tornillo 3x12mm TP Tornillo allen Tornillo 4x14mm TP 4x10mm
T oo 2 [Emmum - |
(s ] — R o
3x12mm
V EERUC & SICHEIIT S, [ a ER U THII TSR,
Assemble left and right sides the same way. =8 Pay close attention here!
Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis!
Assemblez le coté gauche comme le coté droit. Attention! Avis important!
Realice el montaje de igual forma en ambos lados. Preste atencion.

14




20 70O kY A~N> Y 3> [ Front Suspension / Vordere Aufhdangung| (G
Suspension avant / Suspension Delantera ©)

4x10mm FvvTEX
Cap Screw
Inbusschraube
Vis
Tornillo allen

(®)8x16x5mm 7YY

»RONY—7
Marked “R”
R links markiert
[ F=gillss Marqué “R”
For Right "R" derecha
Rechts
Drolte
Derecha

Ball Bearing
Kugellager
Roulements a billes
Rodamiento | 7 Jeo o &S /S e e e e e m o —— - - -
@ U - 4
-7 »LON—7 =
FYIINhT— .” Marked "L ———
Knuckle Collar . ) | @ RIA L links markiert
Lager 26x17mm > 7 b 5x4mm v hEX ! Forleft  Marqué ‘L’
ST ; Shaft Set Screw , Links "L" izquierda
Bague épaulée de fusée Welle Gewindestift | Gauche
Casquilo Axe 2.6x17mm VisBTR&@4mm | ! Izquierda
[ﬂ 7777777 4 Eje 2.6x17mm Prisionero 5x4mm |
— R R 2| | Vlﬂ
|

2 1 70> MY AR 3> [ Front Suspension / Vordere Aufhangung| |G
Suspension avant / Suspension Delantera ©)

ERIA

G
For Right
Rechts
Drolte

Derecha

For Left
Links

Gauche
Izquierda

@3 x40mm R U1 —EY
Screw Pin
Schraubachse
Vis

Tornillo Pasador

@@ax78mm 752 IVv T b

Flange Shaft
Flanschwelle
Axe épaulé

Eje con pestafa

,,,,,,,,,, ; ) LK

= =S OJEICHETT 5,

B Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

%EEIEIUJ:'BL:%HI‘LTéQ XIOAY I HZES,

Assemble left and right sides the same way. Apply threadlocker (screw cement).
Bauen Sie eine linke und eine rechte Seite. Verwenden Sie Schraubensicherungslack.
Assemblez le c6té gauche comme le c6té droit. Appliquer du frein filet.

Realice el montaje de igual forma en ambos lados. Aplique liquido fijatornillos.

15




70Oy KN A~R> Y 3 / Front Suspension / Vordere Aufhangung| [OM
Suspension avant / Suspension Delantero ©)

76.8mm YI/VUFR—IL

[[II Roétula 6.8mm
,,,,,,,,,,,,,,,,,,,,,,, 2

@) 6.8mm R—JLT> R

—————————— 2

@)5x28mm 7Y v AROYR
Adjust Rod
Gestaenge

Ball
Kugel
Rotule 6.8mm

Ball End
Kugelpfanne
Chape
Rétula

> IVDHDIANERY,
The Side with groove is reverse screw.
Die markierte Seite hat ein Linksgewinde
Le cété avec le déportest le pas inversé.
Lado con rosca inversa.

Biellette réglable
Tirante ajustable

L

@3 x25mm A7 Y1 —EY

i —

@®3x40mm RV U1 —EY

Screw Pin
Schraubachse
Vis

Tornillo Pasador

Screw Pin
Schraubachse
Vis

Tornillo Pasador

#97mm
approx. 7mm
ca. 7mm
environ 7mm
aprox. 7mm
( — 4
— C

o
-
S
N
o
)
=]
3
3

P

g‘ =)

Y

=

@
2 2ty MEZTS (),
X Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.
OW 25 DIRICHEZ TS, % EERU&LSICHEITS, s ERU T TS, R,
Assemble in the specified order. Assemble left and right sides the same way. =8l Pay close attention here! True-to-scale diagram.
In der angegebenen Reihenfolge zusammenbauen. Bauen Sie eine linke und eine rechte Seite. Vorsicht! Wichtiger Hinweis! MaBstabsgetreue Darstellung.
Assemblez dans l'ordre indiqué. Assemblez le c6té gauche comme le c6té droit. Attention! Avis important! lllustration a I'échelle.
Realice el montaje en el orden indicado. Realice el montaje de igual forma en ambos lados. Preste atencion. Dibujo a tamario real.

16




s

70> kX% EZ 4 Y —/Front Stabilizer / Stabilisator, vorn ®
@I

Barre anti-roulis avant / Barra Estabilizadora Delantero

3x10mm v hER 3x18mm E'X (3)5.8mm R—JL
Set Screw Screw Ball
Gewindestift LK Schraube Kugel
Vis BTR 3x10mm Vis 3x18mm Rotule

Prisionero 3x10mm Tornillo 3x18mm

Roétula
I 2 | [ - 2 @ ffffffffffffffffffffffff 2

@)5.8mm R—)LT> K (L)

Ball End (L) @) R % EIR—IL (38)
Kugelpfanne (L) Stab!lizer Ball _(Silver)
Chape (L) Stabi-Kugel (silber)
Roétula (L) Rotule de B.A.R. (Argent)

Roétula (Plateada)

++++++++ z

(®5.8mm R—)LT> K (M)
Ball End (M)
Kugelpfanne (M)
Chape (M)
Roétula (M)

O 1

3x25mm TPE'X
TP Screw
LK Treibschr
Vis TP 3x25mm
Tornillo 3x25mm TP

ﬂk\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\“- g

<

@
3x3mm Y hEX 26x8mm TP ZER
Set Screw TP F/H Screw
Gewindestift SK Treibschraube
Vis BTR 3x3mm Vis TP F/H 2.6x8mm
m Prisionero 3x3mm Tornillo 2.6x8mm TP F/H
ffffffffffffffffffffffffff 4 DW

s @ “
188 ,\/YB
P
e %
WT 3x10mm

3x25mm

MW %5 DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

V EERUKLSICHEIIT S,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

oo BEEESE - ae-R
El Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
Asegurese que la pieza se mueve suavemente.

17




24 ¥ ¥ ¥— / Chassis ®\@
Das Chassis / Chassis / Chasis *

\\\/ =1
| —_— 1 , 59)\'»

i \
' @

N

)

%/SHOmm
3x10mm TPEX (58) 4 x20mm TPHY S EX 4x20mm

TP Screw (Silver) TP F/H Screw

LK Treibschr (Silber) SK Treibschraube

Vis TP 3x10mm (Argent) Vis TP F/H 4x20mm
Tornillo 3x10mm TP (Plateado) Tornillo 4x20mm TP F/H

| o e T T T »

25 Y& —FRv ¥ X/ Center Gearbox / Die mittlere Getriebegehduse
Carter de différentiel central / Caja central

3x3mm Y hER
Set Screw
Gewindestift
Vis BTR 3x3mm
Prisionero 3x3mm

3x 10mm TPE X (§R)
TP Screw (Silver)
LK Treibschr (Silber)
Vis TP 3x10mm (Argent)
Tornillo 3x10mm TP (Plateado)

ﬂ\\\\\\\\\\\\\\\\\\m —————————————— 4

> E0b D% ER,
Use thick one.
I Dicke beachten!
A Utiliser I'entretoise épaisse.
Utilizar el grueso.

B 75 DJEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

18




26 ATF Y | Steering
Lenkung / Direction / Direccidn

» A= (CER,

Note the direction.

Metal Bushing

Lager

Bague Métal 6x10mm
Casquillo Metélico 6x10mm

Einbaurichtung beachten.

Notez le sens.
®6 x 10 x 3mm X 5 )l Fijarse en el dibujo.

AN Lang
Short Longue
Kurz Largo
Courte
Corto

£
Long

4x10mm

3x10mm

—————— 2
@ |:| @®RAFTF YT NT—

Steering Collar

4x10mm EX Lager
Screw Entretoise
LK Schraube

Casquillo direccion

Vis 4x10mm
: Tornillo 4x10mm |:H ,,,,,,,, 2
(Imm - =

3x10mm 7y v—
3mm7FAaAYFy Washer

Nylon Nut Scheibe
Kunststoffmutter Rondelle 3x10mm
Ecrou nylon Arandela 3x10mm

Tuerca Nylon
MA@ O ) 2
Sl

@ 5.8mm £AR—)L (§R)

Pillow Ball (silver)
Kugelschraube (silber)
Rotule (argent) 5.8mm
Rétula 5.8mm (Plateado)

® Cmm-

RFFIITEY
Steering Pin
Lenkungsstift
Axe Direction

Hexagono direccion

27 ATF Yy | Steering
Lenkung / Direction / Direccion

4x10mm

4x10mm
- RIEHDEZXEHNLTES,

( B Remove these screws and
Long retighten after installing .
Lang Schrauben entfernen und nach
B (O Longue Montage von wieder festziehen.
>'\j “h/id“,” ) Largo 2\ Retirer ces vis et les revisser
E_otgt © h[[rectlc;n. ht Short aprés avoir installer @
Nmt aulrlc ung beachten. Kurz Afloje estos tornillos y apretarlos
,(_) ezlesens. Courte después de instalar .
Fijarse en el dibujo. Corto
N\
4x10mm EX
Screw
LK Schraube
Vis 4x10mm
‘ Tornillo 4x10mm
Qmmmmm ffffffffffffffffff 4
4x10mm Y EX
F/H Screw
SK Schraube
Vis F/H 4x10mm
Tornillo 4x10mm F/H
Dmm - :
3x 10mm TPE R (3R) 3x10mm TPHZEX
TP Screw (Silver) TP F/H Screw
LK Treibschr (Silber) SK Treibschraube
Vis TP 3x10mm (Argent) Vis TP F/H 3x10mm
Tornillo 3x10mm TP (Plateado) Tornillo 3x10mm TP F/H
ﬂ\\\\\\\\\\\\\\\\\\\\“- ***************** 1 Hm&% ***************** 1 4x10mm(F/H)
4x10mm(F/H)
o FRUTHEIZI TSR, XIOYIHZED, RIESD,
=) Pay close attention here! Apply threadlocker (screw cement). Temporarily tighten.
Vorsicht! Wichtiger Hinweis! Verwenden Sie Schraubensicherungslack. Vorlaufig festziehen.
Attention! Avis important! Appliquer du frein filet. Vissez temporairement.

Preste atencion. Aplique liquido fijatornillos.

Apriete de manera provisional.

19




ATF7Y>Y | Steering
Lenkung / Direction / Direccion

#962mm
approx.62mm X2
ca. 62mm

environ 62mm
aprox. 62mm

- EDHDANHERY,
The side with the step is a reverse screw.

Die markierte Seite hat ein Linksgewinde. 0 10

8

20 30 40 50 60 70mm
[N KRN R AR R ANARA KR RARAN ANARAARANARRRRARANAN

Le coté avec le déport est le pas inversé.
Lado con rosca inversa.

RPN

Holes for mounting.

Diese Bohrungen verwenden.
Trous pour le montage.
Agujeros a utilizar.

3mm (FrAYFyR)
(Nylon Nut)
(Kunststoffmutter)

(Ecrou nylon)

(Tuerca Nylon)

— | > X DBHICER.
3mm Fv bk 3x16mm S EX 3mm/® rg- Note the types of screws !
Nut F/H Screw + - Auf verschiedene Schraubentypen achten !
Mutter SK Schraube Vérifier bien le type de vis a utiliser !
Ecrou Vis F/H 3x16mm Fijarse bien en los diferentes tipos de tornillos
Tuerca 3mm Tornillo 3x16mm F/H
7\ N = T I = 2 R
©) @ ”””””””””” 2 DHHIHIHIHIHIHIHIHIH (686.8mm R—/LT> R (L)
” . Ball End (L
3mm FAOYF vk 8x15mm E 2 Kugelpf " L
Screw ugelpfanne (L)
Nylon Nut Ch L
LK Schraube ape (L)
Kunststoffmutter i Rotula (L)
Ecrou nylon ¥'S 3.>|(|153m:r15
Tuerca Nylon orniflo Sx1smm ==
@ «ll|l|l||||||||||||||||||I||||| fffffffffffff 2 4
,,,,,,,,,,,,,,,,,,, 2
@7 —/=h>— 4 x80mm 7Y vR
. vANAYR
(8 6.8mm R—JL Tapered Collar Adjust Rod
Ball Scheibe, I_(onlsch Gestaenge
Kugel Rondelle incurvee Biellette réglable
Sg:tj:z Arandela biselada Tirante ajustable
@ O 777777777777777 4 @ q‘ ——————————————————— P @ AN
ffffffffff 2
|
(2 ERUTHITSH, *y0yIHEES, [FE, V ERREU &S ICHEILTS, X2 2ty MAZ TS (B),

=l Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration & 'échelle.
Dibujo a tamafio real.

Bauen Sie eine

Assemble left and right sides the same way.

Assemblez le coté gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

linke und eine rechte Seite.

20




29 I >3 /Engine ®\@ (DEPEE
Verbrennungsmotor / Moteur / Motor * Engine Unit
Verbrennun
N . Moteur
3x6mm £ ({05 x 20mm > L {@D5x10x 4mm X7 U >y Motor
Screw Shim  Unterlegscheibe Ball Bearing
LK Schraube Rondelle de callage Arandela Kugellager
Vis 3x6mm Roulements a billes
Rodamiento

Tornillo 3x6mm
[ g -+ 1

7x11mm Ty ¥y —
Washer
Scheibe
Rondelle
Arandela

-

When replacing with spare parts please a

1
1
1
1
1
| Lors du remplacement avec une piéce dé
1
1
1
\

» @ oEnsz @oEicans,
Inset the short end of ({09 into the groove of ().
Setzen Sie das kurze Endstiick von (109) in die Nut von (107) ein.
Insérer le ressort d'embrayage (109) dans le trou de (107).
Inserte el extremo corto de 109 en la ranura de 107.

: B 2R 7 8=V TlE, No.1-W701105, 1-W701110, FW143BD7x11xImm&7x11x0.5mm7% B UL T<LEE W,

washers contained in Item No. 1-W701105,1-W701110, IFW143B.
Beim Austauschen der Ersatzteile montieren Sie bei dem Freiraum 7x11x1 mm und 7x11x0,5 mm
Scheiben, die in Teil mit der Art.- Nr. 1-W701105,1-W701110, IFW143B integriert sind.

et 7x11x0.5mm incluent dans la référence #1-W701105,1-W701110, IFW143B.
Cuando cambie alguno de los componentes por favor ajuste la separacion con arandelas
7x11x1mm y 7x11x0.5mm incluidas en el recambio No.1-W701105,1-W701110, IFW143B.

—vhk

gsmotor

X

N

R N
vé))”’”«»'%
O

“—‘»

___________________________ -~

djust the space with 7x11x1mm and 7x11x0.5mm

tachée, ajuster I'espace avec des rondelles 7x11x1mm

30 I >3 |Engine ®\@
Verbrennungsmotor / Moteur / Motor 0*

IVIVTFyvEYT—

Ein Stueck Papier beim
Einbau dazwischen legen!

Insérer un morceau de
papier avant installation.

Inserte un trozo de papel
antes de instalar.

3x 14mm £+ v TER
Cap Screw
Inbusschraube
Vis
Tornillo allen

[E i

4x8mmHYPITER

F/H Screw

SK Schraube

Vis F/H 4x8mm
Tornillo 4x8mm F/H

s A Engine Assembl
P RAAD DT EELEH T 2o Ve?brennungsmgtor
Insert a sheet of paper —- Moteur
before installing. Motor

4x10mm 75V IFvy 7ER| Bl ‘
Flanged Cap Screw Front
Stopp inbusschraube Vorne ?\ 4x10mm
Vis épaulé Avant e
Tornillo allen Delantera
o™+
4x10mm (4]
o FRLTHEI TS, EHSDIBICHEI TS, XIYAyIEEES, V ERRU &S IEITS,

Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

Assemble in the specified order.

Assemblez dans l'ordre indiqué.
Realice el montaje en el orden indicado.

In der angegebenen Reihenfolge zusammenbauen.

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le c6té gauche comme le coté droit.
Realice el montaje de igual forma en ambos lados.

21




N 7 7 — [ Muffler / Resonanzrohr Y7 T—lcEbETHITS,

Echappement / Escape Bend so it fits into the muffler.
Gemaefl Resorohr biegen

Courber si nécessaire.
Doblar para poder instalrlo
en el escape.

~/

N
AN

3 x 10mm £ 2 (iR)
Screw (Silver)
LK Schraube (Silber)
Vis 3x10mm (Argent)
Tornillo 3x10mm (Plateado)

ﬂl\\\\\\\l\\\\\\\\\\\ ——————— 1

4xdmmty FER
Set Screw
Gewindestift
Vis BTR 4x4mm
Prisionero 4x4mm

3mm77VIRFyk
Flanged Nut
Stoppmutter
Ecrou épaulé
Tuerca con collarin

R

32 WREL% > U | Fuel Tank
Tank / Réservoir / Deposito
[

3 3x15mm
(-
> XDEHISER, \E

Note the types of screws !

Auf verschiedene Schraubentypen achten !
Vérifier bien le type de vis a utiliser !

Fijarse bien en los diferentes tipos de tornillos

e

3x15mm TPEX 3x10mm TPHZEX

= 0
239 4

TP Screw

LK Treibschr

Vis TP 3x15mm
Tornillo 3x15mm TP

TP F/H Screw

SK Treibschraube
Vis TP F/H 3x10mm
Tornillo 3x10mm TP F/H

g\ 3x10mm
ﬂn\\\\\\\\\\\\\\\\\\\\\\\\\\\\\\" —————————— 2

3x10mm

g3 <0y vRERS,
Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.
Aplique liquido fijatornillos.

KW RAZHY T3,

% Cut off excess.
Uberschiissiges Material abschneiden.
Coupez I'excés.
Corte el sobrante.

(2 JER U THIZI TSR,
=Ml Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

22




To protect the engine from dirt infiltration, purchase Kyosho's No.1876 Fuel Filter.

Zum Schutz des Motors, den Treibstoff-Filter Best.-Nr. 1876 verwenden.

Afin de protéger le moteur de la poussiére, se procurer le filtre & essence Kyosho réf.1876.
Instale el Filtro de Combustible No.1876 para prevenir la entrada de suciedad en el motor

W*ﬁ@ > % /Fuel Tank O@LYVIYYEIIVIFINDNSTFSHIC. BIFEDN0A87T6AK 7 1 LY —DERZEHITIHLET,

Tank / Réservoir / Deposito

@wp->UavF1—T7110mmichy b
Cut the @ Silicone Tube to 110mm Length.
Silikonschlauch @ auf 110mm abléngen.
Découper une longueur de 110mm de la durite silicone @
Corte el tubo de silicona @ con una longitud de 110mm.

SR
TN

Q) "¥
)

i

@w>va>F1—T40mmichy ~

> Cut the @ Silicone Tube to 40mm Length.
s = Silikonschlauch @ auf 40mm ablangen.
“\ ~ < Découper une longueur de 40mm de la durite silicone @
, //\\'/ Corte el tubo de silicona @ con una longitud de 40mm.
0 10 20 30 40 50 60 70 80 90 100 110 120mm

34 707K / Radio / RC-Anlage ®\®
Radio / Equipo de Radio * 24 Y FIEREDE X
T °
. Supplied with the switch.
2x5mm £ Lieferumfang des Schalters.
Screw Livré avec commutateur.
LK Schraube Se suministra con el interruptor.
Vis 2x5mm 0
Tornillo 2x5mm ox5mm
(- 3 e
2x30mm EX © ﬁ/
Screw

LK Schraube i

~|=
—
Vis 2x30mm %{S \EE/@
Tornillo 2x30mm s

,,,,,,,,,, 1 N
14%‘“@\ Ejﬁ bty FU—TRTF—A

Switch ; % To the battery connector
Schalter Zum Akkuanschluss.
Interrupteur Vers le connecteur de batterie
Interruptor Para el conector de la bateria
| 2V ACTON
To receiver

Zum Empfanger.
Vers le récepteur
Para el receptor

W %5 DIEICHEII TS,

Bl Assemble in the specified order.
In der angegebenen Reihenfolge zusammenbauen.
Assemblez dans I'ordre indiqué.
Realice el montaje en el orden indicado.

23




35 707K / Radio / RC-Anlage
Radio / Equipo de Radio

A VTS
1/ ~ (= 7
0 SRR Antenna
Receiver
« Antenne
Empfanger
[/ . Antenne
~ Récepteur
Antena
Receptor

FOTFINAT
Antenna Tube
Antennenrohr
Tube d’antenne
Tubo Antena

B AARY T ZADTEBICIE. ARV IZEZANDERW,

Better to fill some sponge between radio box and receiver
as well as battery.

Empfaenger und Akku zum Schutz in Schaumstoff einwickeln.

Pour une meilleure protection, insérer de la mousse pour
caler le boitier porte-piles et le récepteur.

Es recomendable instalar trozos de espuma entre los
componentes eléctricos.

> JORDFEEASE IC. ARV Y —%ERT %,

— Connect as per radio instruction manual. -
= # @7voEy 3x3mm v hEX

SchlieBen Sie die Servos gemaB der
Bedienungsanleitung lhrer RC-Anlage an.

Branchez selon la notice de la radio.

Conecte siguiendo las instrucciones del
manual del equipo de radio.

Hook Pin  Karrosserieklammer
Goupille Clip carroceria

Set Screw
Gewindestift

Vis BTR 3x3mm
Prisionero 3x3mm

36 707K / Radio / RC-Anlage tanyF—7
Radio / Equipo de Radio Elelgpbhine 'gape
ebebeban
. Cinta adhesiva
2x20mm EX . .
Screw LK Schraube o Cinta adhesiva
. . /\ Vs [J J—
Vis 2x20mm  Tornillo 2x20mm
ﬂ Battery
————————— i o
Accu
Bateria

B X ARy 7 Z2DF EMEITIE.
ARy IEZAND ERW,
Better to fill some sponge

between radio box and
receiver as well as battery.

Empfaenger und Akku zum
Schutz in Schaumstoff
einwickeln.

Pour une meilleure protection,
insérer de la mousse pour
caler le boitier porte-piles
et le récepteur.

Es recomendable instalar
trozos de espuma entre los
componentes eléctricos.

2x20mm

(2 JER U THIZI TSR,
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

AEBA o
Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!
Debe comprarse por separado.

24




707K / Radio / RC-Anlage
Radio / Equipo de Radio

TvIEY
Hook Pin
Karrosserieklammer
Goupille
Clip carroceria

d—R
Cords
Kabel
Fiches

Cables

21y FA—RZRY I ZADFICAND,
Put the switch cord in the box.
Flhren Sie das Schalterkabel in die Box.
Placer le cable dans le boitier.
Introduzca el cable en la caja.

X #17 L — b /Radio Plate / Die Radioplatte
Platine radio / Bandeja de Radio

?\wamm

3x10mm

3x10mm

ZOv LY =R
Throttle Control Servo

Gasservo
Servo de gaz
Servo de Gas

3x10mm EX
Screw
LK Schraube
Vis 3x10mm
Tornillo 3x10mm
ﬂl\\\\\\\\\\\\l\\\\\\ ffffffffffffffffff 4
3x15mm E2 2.6x6mm TS ER
Screw F/H Screw
LK Schraube SK Schraube
Vis 3x15mm Vis F/H 2.6x5mm
Tornillo 3x15mm Tornillo 2.6x5mm F/H
————————————— o T p

3x15mm

(2]

3x15mm

ATFT7 VY —R
Steering Servo
Lenkservo

Servo de direction
Servo de direcciéon

E@@

3x15mm

M %S5 DIEICHEIIT 5.
Bl Assemble in the specified order.

In der angegebenen Reihenfolge zusammenbauen.

Assemblez dans I'ordre indiqué.

Realice el montaje en el orden indicado.

25



39 X117 L — bk /Radio Plate / Die Radioplatte
Platine radio / Bandeja de Radio

3x10mm TPEX
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
| o - 2

3x12mm TPE X
TP Screw
LK Treibschr
Vis TP 3x12mm
Tornillo 3x12mm TP

«\\\\\\\\\\\\\\\\\\\\\\\\\“- ———————————————— 2

E3x6x4mm FILIHF—
Aluminium Collar
Aluminium-Kragen
Collier en aluminium
Collar de aluminio

3x12mm

» ORI —%iERT Do /
Connect the servos to the receiver.
Verbinden Sie die Stecker
Brancher les fiches.

Conectar.

Cables

» JORDOFAEEZSE IC. ART Y —ZERT .
Connect as per radio instruction manual.
SchlieBen Sie die Servos gemaB der

Bedienungsanleitung Ihrer RC-Anlage an.
Branchez selon la notice de la radio.
Conecte siguiendo las instrucciones del manual
del equipo de radio.

40 X717 L — k/Radio Plate / Die Radioplatte
Platine radio / Bandeja de Radio

3x8mm TPEX
TP Screw
LK Treibschr
Vis TP 3x8mm

Tornillo 3x8mm TP
| B - 2

3x12mm TPEX
TP Screw
LK Treibschr
Vis TP 3x12mm

Tornillo 3x12mm TP
«\\\\\\\\\\\\\\\\\\\\\\\\\“- ———————————————— >

E)3x6x4mm FILZHT—
Aluminium Collar
Aluminium-Kragen
Collier en aluminium
Collar de aluminio

(2 JER U THII TSR,
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

26




(AAMRYy U AFERRD
(Completed) <(komplett)
(Vue compléte) (Terminado)

41 707K / Radio / RC-Anlage
Radio / Equipo de Radio

3x10mm TPHZEX
TP F/H Screw
: SK Treibschraube
/g ( ' Vis TP F/H 3x10mm
3x10mm 3x10mm g& D@{&gﬂlﬁ 3x10mm TP 7F5/H
3x10mm
42 707 / Radio / RC-Anlage ! )
Radio / Equipo de Radio | |
~ |@
@)
3x8mm EX j\' & :
Screw @)
LK Schraube [ |
Vis 3x8mm 1 #938mm / approx. 38mm
Tornillo 3x8mm | ca.38mm / environ 38mm |
ﬂl||||||||||||||| ffffffffffffffffffff 1 ! aprox. 38mm '
@0 5.8mm t“.I:l h=Jb (ﬁﬁ.) 4T Parallel
Pillow Ball (silver) Parallel Paralléle Paralelo

Kugelschraube (silber)

Rotule (argent) 5.8mm e b 58 3
Rétula 5.8mm (Plateado) > BOBSINER o A

The side with the step is a reverse screw. 3xgmm
[)HIHIHHH] """""" 1 Die markierte Seite hat ein Linksgewinde.
< ThLe c6té avec le déport est le pas inversé.
3mm F B> F b Lado con rosca inversa.
Nylon Nut

Kunststoffmutter
Ecrou nylon
Tuerca Nylon

i

@5.8mm K—ILT K (L) @3 x 40mm 7¥vZAMAYR

Kugelpfanne (L) _ €
Chape (L) Biellette réglable

Tirante ajustable

Rétula (L)
)
- 77777777 o ([ (] T

oW TR LTI TSR, /Pay close attention here! pall 3mmOR% 1% (f1) . /Drill holes with the specified diameter.
=M \/orsicht! Wichtiger Hinweis! / Attention! Avis important! / Preste atencion. Bohren Sie Locher im angegebenen @. / Percez des trous dans le @ indiqué. / Perfore agujeros con la medida indicada.

27




43 707K / Radio / RC-Anlage
Radio / Equipo de Radio
@AOv kLAY R
Throttle Rod
Gasgestéange

Tringlerie d' accélération
Varilla de Gas

.

p
» X ORRICHITET,
Bend as shown.
Biegen, wie dargestellt.
Plier comme sur le schema.
Doblar tal y como se indica.

@ —iRik—>
Servo Horn \_
Servohorn
Palonnier de servo
Horn servo

&
VE
d

@p->vavFa—T8mmichy b 2mm 20w kLOw K
Cut the @ Silicone Tube to 8mm Length. Throttle Rod
Silikonschlauch auf 8mm ablangen. - Gasgestinge
Décqupe_r_une longueur de 8mm de la /% /3 Tringlerie d' accélération
durite silicone ) . 3x3mm S @ Varilla de Gas
Corte el tubo de silicona @ con S
una longitud de 8mm.
9 P }
1® A
( 2x8mm 9-,’
> 4T /@
Parallel A @ QQ@\ P
Parallel Y — | R =
Paralléle @ — Y
Paralelo o .@
\ 3x8mm
3x3mm v hEXR EE/ R
Set Screw Holes for mounting.
Gewindestift Diese Bohrungen verwenden.
Vis BTR 3x3mm Trous pour le montage.
Prisionero 3x3mm Agujeros a utilizar.
1) I 3 N
2mm Ty Ty —
Washer
Scheibe
Rondelle 2mm
@ Arandela 2mm ;
2x8mm TPEX
TP Screw
LK Treibschr
Vis TP 2x8mm
Tornillo 2x8mm TP
W ,,,,,,,,,,,,,,,,,,,,, 1
*
QATIVY
Spring Feder
Ressort Muelle
DO - - - - - -- - - 1
@omm A ~w/t—
Stopper Stellring
Arretoir  Prisionero
@F] :
@®7L—FOvk 3x8mm EX
Brake Rod Screw LK Schraube
Bremsgestange Vis 3x8mm  Tornillo 3x8mm UV Fa—T5mmichy k
Tringlerie de frein «Illlllllllllllll ffffffffffffffffffffffff 1 Cut the (2) Silicone Tube to 5mm Length.
Varilla de freno Silikonschlauch auf 5mm ablangen.
[ Découper une longueur de 5mm de la durite silicone @ .
””””” 2 O:I Corte el tubo de silicona @ con una longitud de 5mm.
@2x145mm7 v 25 -0y K 0 10 20 30 40 50 60mm
Adjuster Rod Stange
Tringle Tirante
[ OV
,,,,,,,,,, 1 |
Y AJEN Y 5K SICHEII TS, [N zhvy 95, R,

I Ensure smooth, non-binding movement when assembling.
Das Teil muB sich leicht bewegen lassen.
La piece doit pouvoir pivoter autour de la vis.
AsegUrese que la pieza se mueve suavemente.

i it off shaded portion.
Schneiden Sie die schraffierten Flachen heraus.
Coupez la partie grisée.
Corte la zona oscurecida.

True-to-scale diagram.
MaBstabsgetreue Darstellung.
lllustration a I'échelle.

Dibujo a tamafio real.

28




<
<
<
<
<

20y ML) > —JFRE | Throttle Linkage Adjustment
Vergaseranlenkung / Réglages de la tringlerie de gaz / Ajuste varillaje gas

Za—bcJZI>
Neutral >
Neutral >
Neutre >
Neutro >

</\A1 >

< High >

< Vollgas >

< Plein gaz >

< Méximo gas >

@ LAI—UTH

@ Upper Linkage — Rear Brake
Oberes Gest. — Bremse hinten
Tringlerie supérieure — Frein arriere
Varilla superior — Freno trasero

@ ~RI—70OY MY
@ Lower Linkage — Front Brake

< Brake >

< Frein >
< Freno >

Unteres Gest. — Bremse vorn
Tringlerie inférieure — Frein avant
Varilla inferior — Freno delantero

<7L—% >

< Bremse >

e N
P 0.3mmTFICEAURWEL SIC

ZO0—RECXATHET 2,

Adjust the carburetor with this
screw so it cannot close more
than 0.3mm.

Vergaser so einstellen, dass
ein 0.3 mm Spalt offen bleibt

Ajuster l'ouverture du carburateur
avec cette vis. Toujours laisser
une ouverture de 0.3mm.

Ajustar el carburador con este
tornillo para que no cierre
mas de 0.3mm.

I>3Y |Engine

Verbrennungsmotor / Moteur / Motor

N0.92304
@HDITFP—7U ) —F—
HD Air Cleaner

Luftfilter
Filtre a air
Filtro Aire
)
9 y

N0.96169

@I7—7')—F—7A1)L(100cc)
Air Cleaner Oil (100cc)
Luftfilteroel
Huile de filtre a aire (100cc)
Aceite Filtro Aire

Die Teile ?57), 259) 259 &

Les piéces Noo ,, et

Las Piezas No. @ ,

O %)), 29, @59, @ 12/t —VERZEEL TWEH Ao N0.92304 HDI 7 —4 1) —F —%FEAL TR E W,
Key No.@, , and are not available as spare parts. Please purchase optional "No0.92304 HD Air Cleaner" instead.

sind nicht als Ersatzteile erhaltlich. Bitte verwenden Sie dafir den Luftfilter mit der Best.-Nr. 92304.

ne sont pas vendues séparément. Pour les remplacer, se procurer le filtre & air, réf. 92304.
y no se venden por separado. Adquiera la pieza opcional No. 92304 Filtro Aire.

3x10mm TPE X
TP Screw
LK Treibschr
Vis TP 3x10mm

Tornillo 3x10mm TP
ﬂm\\\\\w\\\ww- —————————————————— 1

D=
), Ryt

X

AIFBEA o
Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!

Doit étre acheté séparément!
Debe comprarse por separado.

SN RA%EHY b T 2o
AN Cut off excess.

Uberschiissiges Material abschneiden.

Coupez I'excés.
Corte el sobrante.

29




46 %> JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

A <
Shock Piston
Dampferkolben
Piston d'ammortisseur

Piston

GHoY >~ P18
O-ring P18
O-Ring P18
Joint thorique P18
Junta Térica P18

2.6mm |:>

Chape Amortisseur
Rotula Amortiguador

I

I

|

I

I

I

I

I

:

4 26mm FAOYF vk~ |
Nylon Nut |
Kunststoffmutter !
Ecrou nylon :
I

I

(®6.8mm ¥ /{—T VR @ ,,,,,,,,,,,,,,
Shock End 4

Kugelpfanne 6.8mm R—IL

O ,,,,,,,,,, 4 @0,3?954 @ﬂ

v T RNImEXRE. DO,

Cover the shaft with cloth
before gripping it with pliers.

Schitzen Sie die Kolbenstange
mit etwas Stoff oder Papier.

Pour ne pas rayer avec la pince,
protégez la tige avec du papier
ou du tissu.

Cubra el eje con un trapo para
evitar rayar el eje.

#14.5mm
approx. 14.5mm
ca. 14.5mm

environ 14.5mm
aprox. 14.5mm

#942mm
approx. 42mm
ca. 42mm
environ 42mm
Tuerca Nylon aprox. 42mm
26x6.8x0.5mm 7y y— L )
Ball Washer
Kugel Scheibe
Rotule Rondelle 2.6x6.8x0.5mm X4
Arandela 2.6x6.8x0.5mm
””””””””” 4 0 10 20 30 40 50mm

47 4"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

B ERNVETH. AL ZERDOMEE TAND,

Pull down the piston and slowly fill in oil.

Kolben nach unten ziehen, langsam mit Ol befUullen.
Placer le piston en position basse puis remplir

doucement d ' huile.

Tire del piston hacia abajo y rellene con aceite.

ﬂ &) —=F 1)L (#800)
Shock Oil (#800)

Silikond! (#800)

O~1mm

EX kY
Piston
Kolben
Piston
Piston

> HETEE, TBZEE S,

Huile pour amortisseur (#800)
° Aceite amortiguador (#800)

Then, gently move the piston up and down

to get rid of air bubbles.

Bewegen Sle den Kolben langsam auf und

ab, bis keine Luftblasen mehr Im Ol sind.

Puis, actionner doucement le piston de bas

en haut, afin d ' éliminer les bulles d ' air.

Ahora mueva el piston hacia arriba y hacia

abajo para eliminar las burbujas de aire.

piéces et @

> bS5 —ERDUEXT
AN ZRT,
Add oil one more time

I

:

up to the brim. :
Dampfer nochmals bis 1
zum Rand befillen. |
Ajouter de | ' huile |
encore une fois, !
jusqu ' au niveau. :
Rellene de aceite |
hasta el borde. :

I

I

I

I

> (0% @ ich 3. BINFACILEISED,

@), B =z T3,

Cover the opening of @ with . Wipe away
any excess oil and assemble ‘ﬁ} and @

Ausgleichskappe aufsetzen und
tiberschussiges Ol abwischen. AnschlieBend
die Teile @) und (5

Couvrir l'ouverture de
Retirer I'exces d'huile et assembler les

Cubra el cuerpo de amortiguador @ con .
Limpie el aceite sobrante e instaley @

aufschrauben.

@ avec la piece .

<> gl

> X L—XICEN HHERRT B0

A L—XICEIMEWE E .

1IN EANET,

Ensure smooth piston movement.
Should a piston not move smoothly.

Der Dampfer muB sich leicht bewegen
lassen, ggf. die Befiillung wiederholen.

S "assurer que le piston puisse opére
doucement. sinon.

Asegurarse que el piston se mueve

suavemente arriba y abajo.

X¥yOvIHEZEES,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

x4

4ty MEIZTS (B,

Assemble as many times as specified.

X

Sooft wie angegeben zusammenbauen.

Assemblez aussi souvent qu'indiqué.
Repita las veces sefialadas.

il YN

Must be purchased separately!

Das Teil ist nicht im Bausatz enthalten!
Doit étre acheté séparément!

Debe comprarse por separado.

30




4> JX— [ Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

_____________@_

> 27UV EESTH) EAND,
Compress the spring and install ().
Driicken Sie die Feder zusammen und schieben Sie auf.
Compresser le ressort pour monter (6.
Comprima el muelle e instale .

%> JX— /] Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

LT,
Insert.

Einsetzen.

D )=
<Z7BYk > Shock Absorber
<Front > StoBdampfer
<Vorne > Amortisseur
< Avant > Amortiguador

< Delanteros >

Holes for mounting.
Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.

- ZA%
| Shock Absorber
<Jv > StoBdampfer
< Rear > Amortisseur
< Hinten > Amortiguador
< Arriere >

< Traseros >

Insérer.
Insertar.

~ N / — ~A‘\¢,“" 777777777777777777777777
= t!\v‘“ SIS [m 4
*“"} O QB 3x10mm E2
< ’4'/ ’l ’ 2\ = S
=055 ) N —3 crow
) f LK Schraube
Vis 3x10mm
Tornillo 3x10mm
ﬁ ﬂl|||l||||||||||||||| ffffffffffffffffff 2

. L8,/ Aluminium Collar (Black)

=\
=NENO)
S A D .

3x6mm HZEXR

F/H Screw

SK Schraube

Vis F/H 3x6mm
Tornillo 3x6mm F/H

@3 x25mm X7 Ya1—tY
Screw Pin
Schraubachse
Vis
Tornillo Pasador

- @3x5x2mm 7ILIHh5—(B)

Aluminium-Kragen (Schwarz)
Collier en aluminium (Noir)
Collar de aluminio (Negra)

Insert. / Einsetzen.
Insérer. / Insertar.

N~ 187
X (O==
“O A

Holes for mounting.

Diese Bohrungen verwenden
Trous pour le montage.
Aguijeros a utilizar.

N

EERU&SICHEITS,

Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.
Assemblez le coté gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

Lk

4ty MEZTS (B) .

Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.
Assemblez aussi souvent qu’indiqué.
Repita las veces sefialadas.

X¥OvIHEERD,

Apply threadlocker (screw cement).
Verwenden Sie Schraubensicherungslack.
Appliquer du frein filet.

Aplique liquido fijatornillos.

(2 JER U THII TSR,
=M Pay close attention here!
Vorsicht! Wichtiger Hinweis!
Attention! Avis important!
Preste atencion.

31




> ESIRICY A VEeFTHS A, BEEEAZ
DUDDRLCH RECEFEEELTT,
Apply instant glue little by little in the order.
Sekundenkleber wie dargestellt eintreufeln.
Appliquer un point de colle & pneus comme indiqué.
Aplique unas pequefias gotas de cianocrilato.

5 A &k —JL / Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neumaticos y Llantas

HOENUHY Y F—ETEERZENWCLTE
Clean the tire rims with thinner beforehand.
Klebeflaechen der Reifen und Felgen fettfrei machen!
Nettoyer la surface a coller du pneu avec un papier abrasif.
Limpie cuidadosamente los bordes.

&4V & KA —JL [ Tire & Wheels
Reifen & Felgen / Jantes et pneus / Neuméticos y Llantas

<70k >
< Front >
<Vorne >

< Avant >

< Delanteras >

JA=

TN O T VS
L
\\\‘&\Q_;\‘ mtine

() N @;\’g‘_‘-“- : <U¥v >
e < Rear >

< Hinten >

< Arriére >

< Traseras >

¢
DR AT
R

@ARA—ILZA N w/—F v b
Wheel Stopper Nut  Radmutter
Ecrou de roue Hexagono rueda

\

TR
N J}‘-n.;
v R S 5"
W ==

r

P GiEEERI TEET %,
(%Y Apply instant glue (CA glue, super glue).
Verwenden Sie Sekundenkleber.

4ty MEIZTS (B,
Assemble as many times as specified.
Sooft wie angegeben zusammenbauen.

EERUKSICHEIITS,
Assemble left and right sides the same way.
Bauen Sie eine linke und eine rechte Seite.

x4 Lg

Collez avec de la colle cyanoacrylate.
Aplique pegamento instantaneo.

Assemblez aussi souvent quindiqué.
Repita las veces sefialadas.

Assemblez le c6té gauche comme le c6té droit.
Realice el montaje de igual forma en ambos lados.

32




52 IRNT« X~ b /Body Mounts / Karrosseriestitzen
Fixations de carrosserie / Soportes de carroceria

<78k >
< Front >
<Vorne >
<Avant >

< Delanteras >

3x8mm TPEZX
TP Screw
LK Treibschr
Vis TP 3x8mm

Tornillo 3x8mm TP
i 8

53 R7 « / Body Shell @ 3x10mm
Karrosserie / Carrosserie / Carroceria

3x10mm EX
Screw
LK Schraube
Vis 3x10mm

Tornillo 3x10mm
ﬂl\|\|\|\|\|\|\|\|\|\ ffffffffffffffffff 2

RFErEY
Body Pin
Karosserieklammer
Goupille de carrosserie
Clip carroceria

( )\
ONRTFTrEVIF, ROLSICHITFTHEC &
BOAULNETT, )
Slightly bend the body pins as shown in the
diagram for easier removal. ﬁ
Sicherungsklammern zum besseren Greifen
leicht biegen, wie dargestellt. @
Courber les clips de carrosseriecomme indiqué.
Doble ligeramente las presillas de carroceria %
para facilitar la instalacion. )

33




v 71> 741 K/Adjustment/Einstellung / R glage / Ajustes

34



Pincement (avant) / Ajuste de la convergencia (Delantera)

N—=A& (70> N) I Toe Adjustment (Front) / Spurjustierung (vorn) /

@7 O0YRDRSZZEZT. N—ADRENTEFT,
Adjust the front toe either by making the tie rods longer or by making them shorter.
Die Einstellung wird an der Spurstange vorgenommen.
Ajuster le pincement avant en agissant sur la longueur des biellettes.
Ajuste la convergencia de las ruedas delanteras alargando o acortando la
longitud de los tirantes ajustables.

7 \ — h—TYV
Toe -in
Vorspur
Pincement positif
Positiva
4y R
Tie Rod L — h=77 K
Spurstange Toe - out
Biellette Nachspur
Tirante Pincement négatif
Negativa
LORS it LORE et
Length (L) Steering Characteristics Length (L) Steering Characteristics
Laenge Lenkeigenschaften Laenge Lenkeigenschaften
Longueur Comportement Longueur Comportement
Longitud (L) | Caracteristicas Direccién | Longitud (L) | Caracteristicas Direccion
’<9¥3 AFT7UVTRERYAILR | E<T3 dA—F YUY IO RGN
Making longer. | 188)(C 73 %, Shortening. | B< 7%,
laenger Steering becomes milder. kuerzer Enters corners more
Allonger. weicheres Einlenkverhalten | Racourcir. aggressively.
Maés largo. Entrée de virage plus agressive.| Méas corto. | direkteres Einlenkverhalten
Conducciéon mas suave. Train avant plus neutre.
Entrada en curva mas agresiva.
k=1 k=77 K
Toe -in Toe - out
Vorspur Nachspur
Pincement Pincement
positif négatif
Convergencia Convergencia
Positiva Negativa

POy RoRSE, ERERLICTZT L.
Ensure that the length of both the left and right tie rods is the same.
Sie Spurstangen muessen auf beiden Seiten gleich lang sein.
ATTENTION ! Vérifier que les biellettes soient de la méme longueur de chaque c6té.
Asegurarse que la longitud de los tirantes derecho e izquierdo es idéntica.

2 ¥+ > /\—F / Camber Adjustment /
Der Sturz / Carrossage / Ajuste del Camber

@7 y/\—OY RORIZEZTHF v VN\—ABOFAENTEET,

Adjust the front / rear camber either by making the upper rods longer or by
making them shorter.

Der Sturz an Vorder- & Hinterachse wird an den oberen Querlenkern justiert.

Ajuster le carrossage avant et arriére en agissant sur les biellettes de tirants
supérieurs.

Ajuste el angulo de camber delantero/trasero acortando o alargando la longitud
de los tirantes ajustables.

RHT 4 TFvVN—

Negative Camber

Negativer Sturz
———— Carrossage négatif
Camber Negativo

RIT 4 TFv v N\—
Positive Camber
Positiver Sturz
Carrossage positif
Camber Positivo

7wI—av R
Upper Rod
Oberer Querlenker

Biellette supérieure ©
Superior k J?
LORE 70vh/U% It
Length (L) Front / Rear Steering Characteristics
Laenge Vorne / Hinten Lenkeigenschaften
Longueur Avant/ Arriére Comportement
Longitud (L) Delanteros / Traseros Caracteristicas Direccion
R<T3 70vh | RTTFUVTEERY AL MERICE S,
Making longer. Front Steering becomes milder.
laenger Vorne weicheres Einlenkverhalten
Allonger. Avant Entrée de virage plus agressive.
Més largo. Delanteros | Conduccion mas suave.
RIF4TFrUIN— R dA—F UV ITPBRICIVIALVRIRDPI <A D,
Positive Camber Rear Rear tire grip becomes worse when entering corners.

weniger Grip in Kurven

Positiver Sturz . Hlnlt\en L'accroche des pneus arriére en entrée de virage est
Carrossage positif Arriere moins efficace.

Camber Positivo Traseros | peor agarre de las ruedas en la entrada en curva.
"<T3 70vhk A—F VY TPBHORBIRL 55,

Shortening. Front Enters corners more aggressively.

kuerzer Vorne direkteres Einlenkverhalten

Raccourcir. Avant Train avant plus neutre.

Maés corto. Delanteros | Entrada en curva mas agresiva.

FATATFvVIN— Phd A—=F VY TPRICITVIATRIRDICL BB,
Negative Camber Rear Gives rear tires more grip when entering corners.
Negativer Sturz Hinten weniger Grip in Kurven

Carrossage négatif Arriere Les pneus arriére ont plus d'accroche en entrée de virage.
Camber Negativo Traseros Mayor agarre de las ruedas traseras al entrar en curva.

pryi—Ov RORSIF, EARLCIET BT &,

Ensure that the length of both the left and right upper rods is the same either by
unscrewing or by tightening the set screw.

Unbedingt darauf achten, dass die oberen Querlenker auf beiden Seiten einer
Achse jeweils gleich lang sind.

ATTENTION ! Vérifier que les tirants soient de la méme longueur de chaque coté.

Asegurese que la longitud de los tirantes superiores derecho e izquierdo es idéntica.

5 / Ride Height /
3 Bodenfreiheit / Garde au sol / Ajuste de la altura

@7 N—TIvRY—DFFAETERDRAENTEEXT,
Chassis ride height can be adjusted by screwing in the shock adjusters

Die Bodenfreiheit des Chassis kann ueber die Federvorspannung variiert werden.

La hauteur du chéssis peut-étre ajuster par les bagues d'amortisseurs.

La altura del chasis puede ser ajustada variando la altura de los amortiguadores

TYIN=FIvRY—
Shock Adjusters
Federvorspannung

Bague d'amortisseurs
Amortiguadores

)

/ Ride Height
Bodenfreiheit

Garde au sol
Altura

TIvRY—%D%H%,
Loosen Adjusters.
Federvorspannung geringer
Desserer les bagues
Aflojando

HENTH S,

Ride height becomes lower.
Weniger Bodenfreiheit.

La garde au sol s'abaisse.
Menor altura.

FIv R == LB,
Screw In Adjusters
Federvorspannung staerker
Serrer les bagues
Apretando

Hahkh's,

Ride height becomes higher.

Mehr Bodenfreiheit.
La garde au sol monte.
Mayor altura.

35




10sApeal 0°'¢ LS O3N ONHIANI EEET S / NOILYHOJHOO OHSOAM 6102 ®

Haan  HAAD  wwoixe (H)woLXh §0mn§>&@|®
(H/4dl)  wwgxy wuwoxg A

wwo Lxg
wuwgx
asetdl (H/4)wwgxy (/4 L)
L-2€1dl Mﬂ\cn_oﬂ_& WwiQ |Xg
lacer @ (H/4 dL)
wwg Xy (deD)
|
|

I
|

n
7
|
]

K

H/d d1)

(3334

4333933

<m;0/7
- —mO/

x-OD
y

b
!

2
2

19€8196
/aLerdI )

\
Demmmmm
-
)

o (

_V_@
Yy @ SATA
|,
";E'b"
J
2
i)

N (II)(?
.\
v
50’

W/ (dDwwgixe __-=7
(dDwwgixe -

< (g) esorueloQ >
<(g) weay >
< (g) suiop >
< (2) woi4>
<@ ~N~<oc>

< Jopenbiowy >

< JInassipowy >
< Joydwepgolg >
< Jaquosqy ooys >

.--"<eiose] > -
i < sy > -7
! <UeWIH >

<Jo10 > |
< INSJONN > |

< JopenbBiuowy >

< Jnassjowy >
< Jaydwepgols >
< Jaglosqy 3ooys >
< =\MRL>

<[eAUBD [81UBIHIP 8P JeLRD >
N < esneysbeqgalen) aiew 81g >
// < x0QJesyr) Jeyus) >

N SYgAMAX—gRD>

< (1) esoluepQg >
<(1) eay >
< (1) sulop >
< (1) uoiq4>
<()N<ogc>

<olpey op elepueg >
< olpes aune|d >
<ope|doipey a1q >

< 9je|d olpey >

<olpes ap elen >
<olpel Janlog >

WOCLYMLI

< xo8 opoti~ 3031dS3a
SEGAME K> 331v193 3NA
HONNNHOIIZSNOISO1dX3

M3IA d3d01dX3 F#HEL @

Wwo LXg

36



9 #%E] / Exploded View / Explosionszeichnung / Eclaté / Despiece

70>~/ Front/Vorne /
Avant / Delantera

<7ayk)>
< Front (1) >
< Vorne (1) >
< Avant (1) >
< Delantero (1) >

18997038
3x10mm—@

3amm/IFwioss—8 (1926772

I,
@IFwio4s—E 4xeomm(TP FH

3x10mm(TP)
4x20mm(TP)

%

@BRGOO5

IF221

<70k

®Wo201 / IFW104B%

Lo T
4x10mm 3x12mm(TP)

<7AYKrTT >

LA43, IFw1o04B < Front Differential >
_

< Vorne Gear Differential >

w0201 /IFW104B < Différentiel Avant >

< Diferencial Delantero >

8——3x3mm / IFW104B

~(py@DIFW1048

I

(2)>

< Front (2) >
< Vorne (2) >
< Avant (2) >
< Delantero (2) >

10
ra
(16)IF284 -
T D
Grd-®
BRGOOEE Sxdmm
@) IF218

/

L. @)IF128

3x10x1mm

3mm —

37




X#7L— b / Radio Plate / Die Radioplatte /
Platine radio / Bandeja de Radio

\

____ﬁ}_____
N
3
3

Q

N\
(2)96183BL IF289
A
N\
@289
E— 3x15mm (f@\
Ay

N
\,

(A

—

2x8mm(TP)
IF289

N
N

\ IF289

&)
IF132
. IF289

2 33mm & §—3x3mm

@ |
@91F132 : @ 1F289
1 Ne
: @iF2s0 0 ([@96183BL
! @ o61838L “—([)IF289
I
I
| (8)1IF135B
& G 1GWo51 lll
II ({®1F135B
X AR 2 X | Radio Box / RC Box /
Boitier radio / Caja de radio §€ IGWO51 / IF479B / 2x5mm
|
3x12mm(TP) ]
3x8mm(TP) jL

IGWO51 / \ﬁ

i i
IF478 / | \ !
2x20mm Il @) :'C:i‘\l/;/g? / N
' mef” D ’—Q 82142
GIGWO51T N\ =

N
IGWO051 /
IF479B /

1708 / IGW051

| QP

e e

IF479B

& / - I
\z// -
G 1GWO051 / IF478

IGW051 / IF479B

38




>4 —F£1Rv Y X/ Center Gearbox / Die mittlere Getriebegehause /
Carter de différentiel central / Caja central

3x10mm(TP) —@

bt

@——«

3x10mm(TP)

¢

©)IF135B
@)IF289 —

3x3mm

@9)IF132

1S009

< Center Differential >
< Mitte Gear Differential >
< Différentiel Centre >
< Diferencial central >

I >/ Engine / Verbrennungsmotor / .%%'fji\g__;ﬁ&_m;’f%gg&’% <RI
Moteur / Motor Key No. @,, and are not available as spare parts.

Please purchase optional "N0.92304 HD Air Cleaner" instead.

Die Teile @,, & sind nicht als Ersatzteile erhaltlich.

gesesececcccesesene, Bitte verwenden Sie dafiir den Luftfilter mit der Best.-Nr. 92304.
3x10mm(TP F/H).‘.. 310 - Les pieces N° @,, et ne sgnt p‘as.venldues séparément.
B x10mm(TP) Pour les remplacer, se procurer le filtre a air, réf. 92304.

Las Piezas No. @,, y (&80 no se venden por separado.

Adquiera la pieza opcional No. 92304 Filtro Aire.

@)74032

@6 74032-09

92304-1/

*., 92304-2
. =5 :

\S)
1 \\\ “

= ! N

=

IFW143B /

m IFW143B 1-W701105/
1-W701110

3x6mm

({97035-13

39




)47 / Rear / Hinten /
Arriere / Trasera

\

@1F244

Q)
= P
@\
IF113BK
4x15mm(TP) IF244

ISW050

4x15mm

3x18mm(TP)
(46)97039-25 \%
210) MA305 .~
3x1 OrLZCap) 5

4x20mm

~

Ax10mm 97002

IF117 4x20mm(TP F/H)

NS S . _
IR ST \D) -7
,— w - R — axiomm F
o N5) -
S 4x15
@)1s004B—(. N /’:‘@)\ axiomm(Cap)
PN -1 9 -7

A - -
3x12mm(TP)

a. 3x3mm 2.6x8mm(TP F/H)
“‘7 T
T S \

@
[—(®97038
IF117
® B—3x10mm
< Rear Differential > 1 @) LA43
< Hintere Gear Differential > Q-4
< Différentiel Arriere > W0201
< Diferencial Trasera >
N
- 928438
(36910068

1S010 %@ IF287

IF119

N

@BHGOO5@

- G rwaazam

: IF110

40




7 7 % / Differential / Gear Differential <70Y8/UYTT7 >

Différentiel / Diferencial < Front/ Rear Differential >
< Vorne / Hintere Gear Differential >
Axdmm < Différentiel Avant / Arriere > 97011-128B
g < Diferencial Delantera / Trasera >

D—@97o1 1-128B

3x12mm

BRGO005

<EVHI—FTT >
< Center Differential >
§/4x4mm < Mitte Gear Differential > 97011-128B

< Différentiel Centre >
D—@9701 11288 < Diferencial central >
|
g ENW
YA
(9

BRG005

%"~ JX— / Shock Absorber / StoBdampfer
Amortisseur / Amortiguador

______________________________________________________ Q
W5351GM
S
e
MT113-01 ()

(2.6mm)

IFW149-02({5))

HW5351GMA Y N\—+1 v MEBEND R T Y JIERTY,
*The spring included in the W5351 GM damper set is black.

41




ARFIN—"Y SPARE PARTS

% FOR JAPANESE MARKET ONLY.

IN—V %

K TE il
(FiiR)

=YY%
Part Names

‘ RZ (F—No.& A%)

AE (F—No.& AH) |k 7EM
Quantity

Quantity (Fitk)

Part Names

Y=)LRRF Y VT (5x10x4)4 A

¥ =—JL K (MP9 RS/NEQ RACE SPEC)

BRGOOT| Spyield Bearing (5x10x4 / dpcs) | @ X 4 1000 | |IF243B| \janifold (MPY RSINEO RACE SPEC) | & X 1 2400
Y—=JLRR7Y Y7 (8x16x5)2 A 7oV IV (4x78mm/2 A) 33mmty FEA
BRGO0S| ghielq Bearing (8x16x5 / 2pcs) ®x2 650 IF244 Flange Pin (4x78mm/4pcs) X2 i SetSoew X 2| 400
FvIINT—LhZ5—(4 AN) Sy Rty kA= INEONEQ ST/ST-RR Evo)
IF7 | Knuckle Arm Collar (4pcs) x4 800 IF284 | 51 ead Set (HardNEONEQ STISTAR Evo)| L& @D @ x 1 @ x2 | 600
777 —Z)8y F (BA) N=K7yR=7 5% MDY R (RF-N/70Y M2A)
IF30-1 Differential Case Packing (5 pcs) ®x5 450 IF286 Hard Upper Adjust Rod (Steel/Front/2pcs) & x2 900
ATFFIVITEY N=R798=7I% ANy RRF=I /)T 2 0)
IF35 Steering Pin x2 450 IF287 Hard Upper Adjust Rod (Steel/Rear/2pcs) & x2 1000
6.8mm VIR —IL (2 A) U4 —3Itv k(NEO) @ Wx1 @x4
IF54 | 6.8mm Taper Ball (2pcs) @® x2 300 IF289 | (inkage Set (NEO) @ @ X2 1200
7.8mm Y /NRR—IL(2 A) 3x3mm v hER
IFS5 7.8mm Taper Ball (2pcs) x2 300 3x3mm Set Screw X 4
FTIRRNLEY ~ IVIYRIVRTL=N (=402 N)| 4
IF102 | piferential Bevel Set @x2 x4 400 IF290 | Engine Mount Plate (t=4.0/2pcs)| @Y X 2 700
TIT—2R YYAYALyF7=Y(1 A MPTTT/ST-RR)
IF103 | pifferential Case ® @ x 1 500 | | IF351 | iicone Switch Boots (1pesMP777/ST-RR)| 8 X 1 500
tyy—TT7Iv T b IF401 | O+ > (T 5 v T /MP9)
IF104 | Center Diff. Shaft @x2 800 BK | Wing (Black / MP9) ®x1 @x2 1100
IYIYNTY M (2AH=125/21-28F) T7Yv 7 K2 A /MP9)
IF108B| Engine Mount (2pcs/H=12.5/for 21-28) | @9 X 2 600 IF412 | pifferential Shaft (2pcs/MP9) | & X2 950
$2.6x17 £ Ny 7 Y=y 9 2Lk (MPI TKI3)
IF110 | G20 TE x4 200 | | IF478 | Batiery Box Set (MP9 TKI3) | (@ @ & x 1 800
IF113 | Y XL —htEy N (TZvY) M2x18mm E'Z
BK | Suspension Plate Set (Black) @ ®x1 550 M2x18mm Screw
UVYNTHv T LY==y Z2€v k (MPI TKI3)
IF1148 Rear Hub Carrier ) x 1 x2 550 IF479B Receiver Box Set (MP9 TKI3) @ @ x1 800
JVYRIESAH—ty ~ ) M2x30mm E'Z
IF117 | Rear Stabilizer Set @ @x2 x1 1000 M2x30mm Screw X '
3x3mmtz v hEX 4 M2x5mm £ 5
3x3mm Set Screw X M2x5mm Screw
3xiommty hEX NLoOy Rtwv k (VE)
3x10mm Set Screw X 2 IF502 | Torque Rod Set (VE) & & x 1 450
DViRA—=ILYv T~ 3PCU Sy F ATV (1.00)
IF119 | Rear Wheel Shaft x2 750 IFW53 | 3pC Clutch Spring (1.00) x3 400
IF120 | UV FVIR—2AF—(T5v7) 3PC 75474 =) Fy 1 (SG 5+ 7 M1 A JIFW54)
BK | Rear Shock Stay (Black) @ x 1 900 | |IFWS54B| 300 Fiyyhes! Nut (for SG-Shatt/1pes/IFws4) | 10 X 1 400
YARILY — JAOYRRIEZAH -ty K
IF124B Suspension Holder 6 @x1 550 IFW1048| Eront Stabilizer Set %%3@2]_&)(5 X;Z 1600
1oy | 15T Dt 300 3x3mm Set Screw X4
*B;:ngs%«r/\“—@y N 3xiommizy bER,
IF128 | Servo Saver Set x 1set @@ x 2| 1300 3x10mm Set Screw
A = 70 PRFETAH=/t—2mm
IF130 | 277277~k (759 7) @ x 1 600 Front Stabilizer Bar 2mm * !
BK | Steering Plate (Black) . o= e e
EYF—F IR Jo A B
IF131 | Center Differential Housing x1 500 font Stabllizer Bar 2.omm
JL—FhhLtv . 3PCT7ZA A —IL(¢34)
IF132 | Brake Cam Set x 1 x2 650 | |IFW110| 3¢ Fiywheel (¢34) @ x 1 1500
TL—F71 XY AIN=FF (48T)
TJL—F74A7Ev K T74RA=)T7==aALy fy b 7xtiximm 7y ¥4 —
IF134 | Brake Disk Set @ x4 x2 1200 IFW143B| 1y Wheel Tapered Collet Set B X1 tcimm Washer 450
X ARy TR X1X05mm 7y Y —
IF135B Receiver Box @ @ x+ x4 800 7x11x0.5mm Washer
2x20mmFNEX IFW149| > /8—> + 7 k (63) 26mm 7y 37—
2x20mm Screw X 2 -02 | Shock Shaft (63) @x2 2.6mm Washer * 2| 800
2x30mm7FNE R o 26mmFA0vFy b
2x30mm Screw X 2.6mm Nylon Nut
2x8mm TPE X IFW327| R4 =L\T (MIST-RIAVAGY w7 14))
2x8mm TP Screw X 7 GM | Wheel Hub (M / ST-R/ Gunmetal / 4pcs) x4 1500
Ry >~ (125¢cc) IFW472| =Ty h (V2599 7J4AEL =Y 3 VH)
IF137B| Fyel Tank (125cc) @ @ x+ x2 1800 GM | Wheel Nut (Gunmetal/4pcsffor Serration) @ x4 1300
BETL SYARYZZAI=y by b G @ G &) &
IF137-1) Vibration Protection Rubber x4 200 IGWOST| (GT2/NEO ST/MP9 Type) x 1 5200
Ay kAT 7 Radio Box Unit Set
IF1a5 | 2 MRS 6 x 1 750 (GT2/NEO STIMP9 Type)  |E2&x4 @x2
IF205 | 7AY K7y R=TL—h(TFv7) 3x3mmt v hER
BK | Front Upper Plate (Black) x1 550 3x3mm Set Screw X !
34V N7 (dmm FL=17 1 2\ FAI185) 2X185mmi YAy I AER
IF218 | joint Cup (4mm/L=17/ 2pcs / FM185) x2 700 2x18.5mm Button Hex Screw X !
+v 7 IL7—L(L, R/IFGB) 2x285mmi A YAy I AL A
IF221 Knuckle Arm (L, R/IF6B) & x1 1000 2428.5mm Button Hex Screw X 1
IF226 | €¥5—FT77L—h(TZv 7)) 3X8mmmG YAy I AL A
BK | Center Diff. Plate (Black) x1 400 3xgmm Button Hex Screw X 4
IF232 | 47 75 L(P17/4 N) 26x6mmy 7Ay I AER
-02 | Diaphragm (o17/4pcs) x4 400 2.6x6mm F/H Hex Screw X 4
S5 (1) w3 SAY *
IFoasg| X772 (K'Y w2 1 /MP9I RS) @ x 1 7900 310mmYIAYTAER .,

Muffler (Polish/MP9 RS)

42

3x10mm F/H Hex Screw X

255mmiRy YAy 7 AL A
2x5mm Button Hex Screw

X5




Z/\o 7’ \o—“/ SPARE PARTS % FOR JAPANESE MARKET ONLY.

IN—V %

Part Names

WA (F—No.&E A%)
Quantity

K 7E i
(FiiR)

VA E2
Part Names

WA (F—No.&E A%)
Quantity

K 7E
(Bifk)

IS005C| Font Suspenson A (5748 Eve) | ) 8 & @ x 500 | | 82142 | &t esewer o) & X 500
ISO06B Far Suapension A (STST.R)| & B x 500 | (82273 | Gorve kS 500100 | B X1y hasoom| 6000
1S009 | Gorter it (1050 fomo 51| & X 500 | 82276 | dorvo Hom et (2pey | B B x2 500
1S010 | §hingchuts (18U mpcsrnemo ST X 2 900 | 392304 | BB AT Coaner aEnom 800
" | Hard e G BacEO'S 3| B 5000 oD £t ¥ 2
IST12 | (iversal Sur St (128 | & X 2 3500 | [923041| B a7 Gismner Sponge | @ @22 650
IS113 | g oo \ED ST ACESPECST R | © B X 1 400 | 923042| 5 A% Cioaner Sponge (4peg)| @ X4 1000
IS5 | s O ST ACESHECST AR v | € @ X 1 600 | 3| 92515 | Wiy yoimt Pipe (apos) | 8 X 2 1000
IS17 | Vo Bovel Goar (491151 40 Evey| B X 2600 | |92638| &1 o (10pos) @x10 200
IS118 | b v vl Gom (15T )| 8 X 1200 | |92696 | 34 Digk pac topesy | B X2 300
325 | S St oDt SR v B X 2 000 | |92703| 3 ier siay (zpos) | B x2 300
1120 | Gy St (Lot 0/ 1poNEO ST 50| B X 500 | |ozBaaB| 7 B ol (hpck) | ® x4 500
1121 | Frant Shosk Sty (BrskiNEO &1 30 0 X 800 | | 92985 | b e Ling (on esesous) | 2 X 4 400
|sjé(2)2 ZdTUZtX RZE iﬁfg%‘rﬁgrﬁ’/?%“ ® x 4 900 B @Zm?”sﬂ.éiﬁe 7TE;2t>3é]?§03x10())8/789?53) @ x 1000mm 550
SB101B| {INFEANO ST-AR Evo2) | X1 Bome"x1 | 3500 | |06772 | 1500t (S opee)| metond of @010, | 450

g}\?rgégﬁ%/ssgm Evo.2) ,\ja;égngs_h’é’et x 1 96774 gggiggmmgrﬁnﬁé\pls) @ x5 300
ISB103{ NEG §7 3.0 Decoreion Bory et | Completad posy. | 8900 | | 96775 | 410 1o o (10pes) | 0 X 10 300
S| Waoel INEG ST 5 ofcreyaccs)| B X2 1300 | 97001 | ot e e 10 | © X © 600
ISTH2| 71 (NEG ST 3.0t Inner) | B B x2 3500 | | 97002 | Bony B 1 b opcs ! Ny | T % 10 250
ISWOS0| Lo i Stay (SR | B B@x1 @x2 | s00 | | e | x2 800
LAS3 | B Bt Enc (12neg) | B x12 300 | | %388 | in s arro smmmesy . |@x6 350
MA30S| & G ey @ x4 900 | 5| 97017 | &7 Gioanor Adapir ionbS124)| B X2 750
Mo | it st AFERIONED | © B x2 | 1400|9008 Tl (15T b Tapeirwag| X 1 2200
ORGOB| Sicone O-Aing (PGl 15008 | © X 15 400 | {9708 | 2o T i S lancey | ® x4 300
WOL1V| \iSus Tapered Washer | @ * 10 450 || V52| Sorow bin Gesommianes) | ® x4 350
Wo201| 2 50 S mai (ropes) ) |@x 10 700 | | 05° | Sorew Pin (ortommipneg | B x2 400
woz02| § 80T el liopes) | B 10 700 | 97045 | i Caskot (21 96 Gaeslapis)| B9 X5 1200
vl E7N7ég\/yvyxyaﬁyfut—\yzl‘\/l:o-xx> 3200 | |97053 | 306 ADG Givieh Shae et x3 900

Big Bore Shock Set 2.6mm 7y p—

(UNEO/MAD series/FO-XX) | 2 mmwasher ~ X2 — R — VBRI L TWAEW— Y B D £

2 5 1 Z0BAE. RE—YSENRASATNET,
semmNut X2 Note that some parts are not sold as spare parts!

HITOHIO Washer (M1 1 5oy |5 200
1284 E]EV’T B_aflb(?éf/ssﬁéss) A @ xs8 200
1296 | &g B End (12908 T | @ X 12 400
'BR' | Botor Strap iMiBIack1apes | ® X 18 250
1708 | Zofor Antenns Blackitges | © X 4 500
74032 | KEZ5SP é;n/e/ @ x 1 24000
7057 | Soring fo Manio t1poKeassh)| @ X 1 400
74905 8_2@{%33};&?04) x 1 800
82135 | QhnerO K ot P | B 1 5000
82141 | Batery border (Symare | 3pin)| B X 400

43



A7 3yvik—=y

OPTIONAL PARTS

s FOR JAPANESE MARKET ONLY.
KISTES (HiR) TT o

4xT4mm¥ v 7 b (MP777 SP2/4% )
4x74mm Shaft (MP777 SP2/4pcs)
No.IF338 %800

FANIZANTVR=T992(Ey 5501 -B 4 N)
L/Weight Shock Bush (For Big Shock/4pcs)
No.IF346-04LB %1200

FYIR—ERRY
Shock Piston

FYIR—EZR MY (¢ 1.2x67%)
Shock Piston (¢ 1.2x6 Hole)
No.IF347-126 %500
FYIR—EZRRY (¢1.2x877)
Shock Piston (¢ 1.2x8 Hole)
No.IF347-128 %500

FVIR—EZ MY (¢ 1.3x5R)
Shock Piston (¢ 1.3x5 Hole)
No.IF347-135 %500

FYIR—EZR L (¢ 1.3x67%)
Shock Piston (¢ 1.3x6 Hole)
No.IF347-136 %500

&2AD .
@ &3, %IFWA470M, 2 each FYI—EZ > ($1.3x8R)
Replaces @). For IFW470. £ IR 52— (FWAT0) 32%11(75%220(0 ¢ 1.3x8 Hole)
For Big Bore Shock (IFW470) FUIR—E RN (¢ 1.4x55%)
Shock Piston (¢ 1.4x5 Hole)
No.IF347-145 %500
/ .
\¢ g
-
(]
AV (IR74 ~/MP9) 3PCOZYFRIIVVY RI8—FY (48T) 1Z8=-%evs-Y %7 M L=113/ST-R/1A)
Wing (White/MP9) 3PC Clutch Spring Spur Gear (48T) Universal Center Shaft (L=113/ST-R/1pcs)
No.IF401W %1100 No.IFW53 No.IFW125 %2500 No.IFW160 %2000
VA VY (EHAL VI /MPI) mg:mgga @ &3,
m?&gﬁl%rﬁﬁ%@t Orange/MP9) No.IFWa3S %400 Replaces ().
ERH, &,
Repla?es @®). Replaces @ .

‘f@@@ €

F4 M IA MRIS—F+¥ (50T/ST-R)
Light Weight Spur Gear (50T/ST-R)
No.IFW167 %2400

F4 NI IA MRIS—F¥ (52T/ST-R)
Light Weight Spur Gear (52T/ST-R)
No.IFW168 %2400

PWEFyIN7=L(LR/TYYaft)
Aluminum Knuckle Arm (L,R/With Bush)
No.IFW332 %9500
Tyya(FPVIE+yINT7—LEB/4N)
Bush (For Aluminum Knuckle Arm/4pcs)
No.IFW332-01 %500

0,670 & %345,
Replaces ©6), 7).

PILEFv T —LAL(L)
Aluminum Knuckle Arm (L)
No.IFW332-L %4800

67 &3,

Replaces ©7).
ZILEFvIIWT7—AL(R)
Aluminum Knuckle Arm (R)
No.IFW332-R %4800

&M,
Replaces ©6).

FAAVHERA=ILF Y k (4A)
Wheel Nut with Nylon (4pcs)
No.IFW336BL (7 JL—/ Blue) %1200
No.IFW336GM (17X4")y4Gun Vetalic) % 1200
No.IFW336R (L v K/ Red) %1200
FAOVHEE—BE TR ETHBHICC, BEERDL
One-piece wheel nuts with nylon coated threads
hold strong and prevent nuts coming loose.

@ &%,
Replaces (7).

3PCHD7ZILZEI5YyFYa—
3PC HD Aluminum Clutch Shoe
No.IFW339 %1600

ERH,

Replaces ({09

SPHYIN—ER MY
SP Shock Piston

&2A0
2 each

EvJR7 Y vI—(IFW470) B
For Big Bore Shock (IFW470)

FYIR—EZR K> (¢1.2x87%)
Shock Piston (¢ 1.2x8 Hole)
No.IFW405-128 %600
FUIR—EZ MY (¢ 1.3x8R)
Shock Piston (¢ 1.3x8 Hole)
No.IFW405-138 %600
FVIR—EZ MY (¢ 1.4x87%)
Shock Piston (¢ 1.4x8 Hole)
No.IFW405-148 %600

© o
@O

o )
0 0.

@ o200
©0 0 O
o o

HD =74 Y454V 1\=tv b (M/55/MP9)
HD Coating Shock Set (M/55/MP9)
No.IFW470 %7000
7L
Aluminum

%No.IF346-04LBHHE,
*No.IF346-04LB need this item.

1Tty hk
1 set

RA=IFy s @GN/ EL—Ya V)
Wheel Nut (4pcs/for Serration)
No.IFW472BL (7 JL—/ Blue) %1300
No.IFW472GM (£744")35/6un letc) % 1300
No.IFW472R (L v K/ Red) %1300

@ ez,
Replaces ().

EvITVIR—RTIVYT

Big Shock Spring

&2AD / 2each €449V~ ] For Big Shock
EvTYUI=27029 MFL~/15-14/L=84)
Big Shock Spring (M/Gray/7.5-1.4/L=84)
No.1S106-7514 %1100
EyI5I=27" 27 W74 T 1-[8-1.4/L=84)
Big Shock Spring (M/Light Blue/8-1.4/L=84)
No.1S106-814 %1100

EvT9v18=27" 24 (Mj7))~[8-1.6/L=84)
Big Shock Spring (M/Blue/8-1.6/L=84)
No.IS106-816 %1100

Eyy9v18=27") 05 M7= [9-14/L=84)
Big Shock Spring (M/Green/9-1.4/L=84)
No.1S106-914 %1100

EyT901=27") 25 MI74 8" =2 /91 6/L=84)
Big Shock Spring (M/Light Green/9-1.6/L=84)
No.1S106-916 %1100

€79V 16=27Y 25 (M4 10-/9.5-14/L=84)
Big Shock Spring (M/Yellow/9.5-1.4/L=84)
No.IS106-9514 %1100
Ey74v1=27Y 25 M/ K=7b{10-1.6/L=84)
Big Shock Spring (M/Purple/10-1.6/L=84)
No.1S106-1016 %1100
Ey79vI=27Y 5 (/74 M11-1.6/L=84)
Big Shock Spring (M/White/11-1.6/L=84)
No.IS106-1116 %1100

e ©

Y=ILRRF7Y VT (6x10x3) 2A
Shield Bearing (6x10x3) 2pcs
No.BRG022 %1000

& 3H,
Replaces ©6).

44



OPTIONAL PARTS

* FOR JAPANESE MARKET ONLY.
KIS ES (HiK) TT

BRZ7 1Ly —

Fuel Tank Filter
No.1876 %1000
BEOIZIZY vy R7I L
Shuts out dirt from fuel

RIVFRI—=F—Ry IR 2.0 AN=97=-29=-204Y#4Y2200ff T—RHI—Fvr—I+— 2.0
Spark Booster with ORION 2200 Booster Charger 2.0
N0.36216S %2600 N0.36217 %1900
A=97=25-20(AvF4Yav3=5-11)

Spark Booster 2.0

No.36215 %1800

P—EX—H— MiNi 757X
Thermo Meter PLUS KYOSHO Original Multi Starter BOX 2.0
N0.36207P %2800 N0.36209 %7800

FEEMB T 5 VRER
Noncontact digital thermometer

SPFA7ITyI)—T—
SP Knife Edge Reamer
N0.36219 %1800

RTF 1 ONRF ICRE
Best tool for holing bodies.

SPFATIYI V= =T TR IVTTVARIYR O=947(7599) AVTFVAAIYRO=547(LyK)
SP Knife Edge Reamer Plus Maintenance Stand Type Low (Black) Maintenance Stand Type Low (Red)
N0.36219P %2000 No.36228BK %1600 No.36228R %1600

KT 1 DN T ICRE

Best tool for holing bodies.

/b

KRF 27V LA RYDRT 1y 5= ARL=b
KRF Stainless Polycarbonate

Body Scissor Straight
No.36261 %500

KRF 27V LA RUARTF1 Y- h-T7
KRF Stainless Polycarbonate

Body Scissor Curve
No.36262 %500

EvbhRyIR
Pit Box
N0.80461 %6800

TRRMICRE
Good for storing tools

Y4 X/ 420x240x330mm
Size / 420x240x330mm

Ewy kv 22 DX
Pit Box DX
No.80460 % 16000
Y=Ly I R
Tool Box
No.80462 %1800
=YKy IR L
Parts Box L
No.80463 %1800
K=YiRyIZ M
Parts Box M
No.80464 %550
IK—=YiRyI RS
Parts Box S
No.80465 %150
IN—=YRy I X SS
Parts Box SS
No.80466 %400

BigKEY Yy k MY X
Big K Pit Mat M Size
No.80821 %1800

H#4 X 400x600mm, 3mmE
Size 400x600mm, 3mm thickness

BigK EYh¥y bk LY1X
Big K Pit Mat L Size
No.80822 %3800

H#4 X 600x1000mm, 4mmfE
Size 600x1000mm, 4mm thickness

7IA4RA—=ILLYF
Flywheel Wrench
N0.80951B %1200

7514 RA—ILOBNUVA
Wrench Set.

3A
3 pcs

ol

\/

KYOSHO v Y > J /)Xy S
KYOSHO Carry Bag S
No.87613B %5500

KYOSHO v+ U~ Y /X\vIM KYOSHO v+ U>JIN\vIL
KYOSHO Carry Bag M KYOSHO Carry Bag L

REF 1—7 (2.4x6x1000mm)
Fuel Tube (2.4x6x1000mm)

SPY75=7Ly Y+ =F1-7 (2.4x6x500mm)
SP Muffler Pressure Tube (2.4x6x500mm)

No.87614B %7500 No.87615B %8500 No.92213 %700 N0.92214 %650
@) &z, N75—-7Lvyv—H
Replaces ({2). For Muffler Pressure
@ &z,
Replaces [@).

45



s FOR JAPANESE MARKET ONLY.
KISTES (HiR) TT o

10 ¥3NYITIHLYy

o

NI F—ART—
Muffler Stay
N0.92511 %600

ERH,
Replaces ().

WM#MTTS—Ia1Y ML T FILI7—7(40x2500mm) IF—2U—F—A1JL (100cc) Ov %% k (FHEE /10cc)

Heat-resistant Muffler Joining Pipe Aluminum Tape (40x2500mm) Air Cleaner Oil (100cc)
N0.96165B %450

No0.92515 %1000

@) & 34,
Replaces &).

Loctite (Medium Strength/10cc)
N0.96178B %1200

Ov7%4 k (F#%E /10cc)
Loctite (Strong Strength/10cc)
N0.96179 %1200

XY DEHBELE(10cc)
Screw cement. (10cc)

7 a—IJ)LiRk> 7 500cc
Fuel Bottle 500cc
N0.96424 %1500

b SE
aid for fueling

729 FNIL(BBYA7T)
Clutch Bell (BB-Type)
N0.97035-13 (13T / IFW46) %2200
N0.97035-14 (14T / IFW47) %2200
N0.97035-15 (15T / IFW133) %2200

@ &%,
Replaces ().

TYE=RTF9FRI(FAMIILH)
One Piece Clutch Bell (Light Weight)
No0.97035LW-13 (13T) %2300
No0.97035LW-14 (14T) %2300

@ & i,
Replaces ().

46



AKA 7 7 tﬂ- U — AKA ACCESSORY * FOR JAPANESE MARKET ONLY.
A E2 AE Y E i ACE4 AR Y E i
. Part Names Description (Fek) . Part Names Description (Fe3k)
AKA44002| AKA 54 VEERNYK(1/1081/8\+—F /8 A) 550 AKA98101| AKA T >+ (SM AKAOTAD T vV | 5500
B AKA TIRE MOUNTING BANDS 1:8/1:10 (8PCS) S AKA Short Sleeve Black Shirt (SM) | T-Shirt With AKA Logo
akaddoos| AKA TR =)Ly b L > F(17mm) 2800 AKA98101| AKA T &+ Y (XL) AKAOTIAD TS0 Y[ 50
17MM WHEEL NUT WRENCH XL | AKA Short Sleeve Black Shirt (XL) | T-Shirt With AKA Logo
kaddoo7] ARA 51 I\ F(2/25/3/3.5/4/4.5mm) 1200 AKA98101| AKA T &+ (XXL) AKABIAD TS v Y[ 00
AKA MULTI-TIP TIRE PUNCH XXL | AKA Short Sleeve Black Shirt (XXL)| T-Shirt With AKA Logo
AKA9B10T| AKA T 3+ (L) AKAOTAD T v [ 00 akagaioz] AKA X—ZR—)L# v v 7(BK) 3800
L AKA Short Sleeve Black Shirt (L) | T-Shirt With AKA Logo AKA Baseball Cap (Black)
AKA98101| AKA T >+ Y (M) AKAOTIAD T30 Y[ on0 kagsoot| AKA AR —FH—)L (L) AUIFNZATFIN—| g0
M AKA Short Sleeve Black Shirt (M) | T-Shirt With AKA Logo AKA Sponsor Decal Sheet (Large)| Original Sticker

% (Dﬂi’o OTH ERS % FOR JAPANESE MARKET ONLY.

LR IACEDZE 4 kN e FEfff

No. Part Names Description (k)

80823 | BigK2.0 Ev hY v KN 75w 7| # X /1200x600mm 4000
BK | Big K 2.0 Pit Mat Black (61x122cm)| Size / 1200x600mm

80823 | Big K2.0 Ew h¥w K L K| # X /1200x600mm 4000
R | Big K 2.0 Pit Mat Red (61x122cm)| Size / 1200x600mm

96161 EYvTFaVIUIA b NSV ZBAY A b 480

Setting Weight Weights for balance adjustment

. —T[ =1

IR—V%
Part Names

KA
Description

S E A
(BiiR)

K=V %

Part Names

KA
Description

jJ j-’r ‘y_}l/ YUICHI KANAI TOOLS % FOR JAPANESE MARKET ONLY.

e E A
(Biik)

YKWOO AML—=KMU—=X—(¢3.05) | 3mmRF+ v 7@EY—IL 2800 YKW020 | KANAITOOL = Jbifq ¥ b K74 /=(20mm) | 3mmAw & ZE ZBY —Ib
Straight Reamer (3.05) Smooth gaps 3mm holes. BPB | KANAITOOL Ball Point Driver (2.0mm)| Tool for 3mm Hex screw
vkwooz| 2N L= b U—~—($4.05) | 4mm7F v v TREY —IL | 50 FNENEY OBREEDHDET,
Straight Reamer (4.05) Smooth gaps 4mm holes. There is a bit single article of a spare.
YKWO003| KANAI TOOL ¥4+ AR 74 /8= (6mm)| #nznty bOBSEN 5D %7, 2200 YKW020| KANAITOOL 6 &L Y F K74 /8~ | 3mmAv 2 ZEZXBY—IL 2300
B | KANAITOOL Screw Driver (Flat/smm) | There is a it single article of a spare. TC | 20mm/F5>1—NK) . Tool for 3mm Hex screw
YKW003| KANAI TOOL € k(Y172 /6mm)| 2 <7 R 1300 KANAI TOOL Hex Wrench Driver | znznty oggsnsnEs,
B-1 | KANAI TOOL Bit (Flat/6mm) | Spare (2.0mm/Ti-Coating) There is a bit single article of a spare.
YKWO004| KANAITOOL VA 2K 54/t~ (4mm/ OV 7) ZhZhEy hOBREDHDET, | 00 YKW020| KANAITOOL E'y (6 /2.0mm/ 5 ¥ 3—H) 1300
B KANAI TOOL Screw Driver (Flat/4mmiLong) | There is a bit single article of a spare. TC-1 | KANAI TOOL Bit (Hex/2.0mm/Ti-Coating)
YKWO004 | KANAITOOL E'y N (R4 F2 fdmm/ OV7)| Z~7 F 1300 YKWO025| KANAITOOL 6 L Y F R74/8=(25mm)| 3mm=*+ v 7€ ZBY—IL 1800
B-1 | KANAI TOOL Bit (Flat/4mm/Long)| Spare B KANAI TOOL Hex Wrench Driver (2.5mm)| Tool for 3mm Cap screw
YKWO05 | KANAI TOOL Y1+ AR T4 \=(B3mm/ 0 Y)| 2nznty hOEEENHHET, 1700 ZnZEhEy NORRTDHDET,
B KANAI TOOL Screw Driver (Flat/3mm/Long) | There is a bit single article of a spare. There is a bit single article of a spare.
YKWO005| KANAITOOL £y (Y4 FZ /3mm/ BV 7)| A~x7FR 1200 YKW025| KANAI TOOL E'y (6 f /2.5mm)| 2~ 7 F 1000
B-1 | KANAI TOOL Bit (Flat/3mm/Long)| Spare B-1 | KANAI TOOL Bit (Hex/2.5mm)| Spare
YKW006| KANAITOOL 752 K51 /8=(No.1)| 3~4mm7 52 EZBY—IL | 5,1 YKW025 | KANAI TOOL A=J(> b K54/t~ (26mm] | SmmeF v v TEZBY =L | 5504
B KANAI TOOL Screw Driver (No.1)| Tool for 3~4mm Phillips screw BPB | KANAITOOL Ball Point Driver (2.5mm)| Tool for 3mm Cap screw
ZnZEnEy NORGTEDHDES, INENEY NORRENHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKW006| KANAI TOOL £y hM (75X /No.1)| Z~<7H 1200 YKWO025| KANAITOOL £y (R=JLiRA ¥ & /2.5mm)| 2~ 7 1400
B-1 | KANAI TOLL Bit (Screw Driver/No.1)| Spare BPB-1 | KANAI TOOL Bit (Ball Point/2.5mm)| Spare
YKW007 | KANAITOOL 752 K51 /8=(No.2)| 2~26mm75AEARBY—b | 5511 YKW030| KANAITOOL 6 8L, 7 K 54/t~ (30mm)| 4mm* v » ZEZBY =L | o0
B KANAI TOOL Screw Driver (No.2)| Tool for 2~2.6mm Phillips screw B KANAI TOOL Hex Wrench Driver (3.0mm)| Tool for 4mm Cap screw
ZNENEY NORRFNHDET, ZNENEY NORRTNHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKW007 | KANAI TOOL E'w b (7F R /No.2)| Z~7F 1400 YKW030| KANAI TOOL E'v b (6 £ /3.0mm)| Z~7F 1100
B-1 | KANAI TOOL Bit (Screw Driver/No.2)| Spare B-1 | KANAI TOOL Bit (Hex/3.0mm)| Spare
YKW008 TERA—ILLYF(1/8 4 X)| kA —)LF v NAY—IL 3200 YKW030 | KANAITOOL = Jbi ¥k K74 /= (3.0mm) | 4mm=*+ v 7€ ZAY—IL 2200
T-Wheel Wrench (1/8 Size) | Tool for Wheel nut BPB | KANAI TOOL Ball Point Driver (3.0mm)| Tool for 4mm Cap screw
ZIXF(5.5-7.0) ZnzEhEy hORRTDHDES,
YKWO11 Spanner (5.5-7.0) 1600 There is a bit single article of a spare.
2 /X7 (6.5-8.0) YKWO030/{ KANAITOOL E'y k (=JLiit4 ¥ h /3.0mm)| 2~ 7 F
YKWO12| gpanner (6.5-8.0) 1600 BPB-1 | KANAI TOOL Bit (Ball Point/3.0mm)| Spare 1400
YKWO15| KANAITOOL 6 2L > % K 54/8~(1.5mm) | 3mmt k EXBY—IL | o0 YKW055| KANAI TOOL 1y 7 Z K 54 /{=(5.5mm)| 3mm 7 kY —JL 2400
B KANAI TOOL Hex Wrench Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (5.5mm)| Tool for 3mm Nut
Zn2hEy NORGETDHDET, NENEY NORRTENHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO015| KANAI TOOL £y k(6 & /1.5mm)| 2~<7H 1100 YKWO055| KANAI TOOL Ew k (iRy 7 Z /5.5mm) | 2~ 7 F 1500
B-1 | KANAI TOOL Bit (Hex/1.5mm)| Spare BXB-1 | KANAI TOOL Bit (Box/5.5mm)| Spare
YKWO15| KANAI TOOL A= ifiq VK54 /t=(1omm] | 3mm-t  k EZBY =)L | 550 YKW070| KANAITOOL Ry 7 Z R 54 /%= (7.0mm)| 4mm+ v~ ~EY—IL 2500
BPB | KANAI TOOL Ball Point Driver (1.5mm)| Tool for 3mm Set screw BXB | KANAI TOOL Box Driver (7.0mm)| Tool for 4mm Nut
ZNENEY NORRTNHDET, ZNENEY NORRTNHDET,
There is a bit single article of a spare. There is a bit single article of a spare.
YKWO070{ KANAI TOOL Ew b (iRy 7 Z /7.0mm) | 2~ 7 F 1500
BXB-1 | KANAI TOOL Bit (Box/7.0mm)| Spare

47




ILYKMYUw%Y ELECTRIC

% FOR JAPANESE MARKET ONLY.

=V ENES Y ZE il =V AF Y ZE il

Part Names Description (FrR) Part Names Description (FriR)
Yy AT = 2200 T2VNFMH IRy 7Y = | 7.2V 2w 7 Lk y 7Y — 36215 A=97=-29= 2020743V X5~ | t7)-2074930%-9-735k -5~ 1800
-8451B| MUSCLE POWER 2200 Ni-MH Battery | 7.2V Ni-MH Battery Spark Booster 2.0 Spark booster with battery condition meter
R246 | vy AL/NT—=3000 72V N-MH Ry 7= | 7.2V Zw 7 LkRNy 7Y — 2800 362165 A= T=25—=20 AU AV 22008 | Kty7)-1v719394-5-(777c-5- 2600
-8452B| MUSCLE POWER 3000 Ni-MH Battery | 7.2V Ni-MH Battery SPARK BOOSTER with ORION 2200 | Spark booster with battery condition meter
ORH2244 ORION 1700 L & —/X=/Cy 7 | Z{SHAER 2500 ARG NIATOTZT =5~
®B(AZT5Y) For receiver Compact plug heater
ORION 1700 Receiver Pack 36216S| 474 2200 A5 L (R T-R5—F) 800
Hump (Uni Plug) -01 | ORION 2200 Loose Cell (for Spark Booster)
NIFRAY—9 =Ry T 20 |1/10~1/8 EFILA T—29—Fv—Yv—20 FIINE=01= My MITF L -hF =37
36209 | Multi Starter Box 2.0 For 1/10~1/8 models 7800 36217 | Glow Starter Charger Plug heater delta peak auto-cut charger 1900
IVIVREART -9 —Ry IR A=Y T—=249—FARER
For starting the engine. Charger for plug heater
A& 7.2V Ny T — 2 KpE Bll& 12V BIRDHE
Requires two 7.2V batteries Requires 12V power source
NIWFARY—F =Ry T Z20 |1/10~1/8 EFILA Ny T —OBEBERHNARH
86209R| (1 ) For 1/10~1/8 models 7800 AVF1yavi—9—ft
Multi Starter Box 2.0 IVYVEEERY -~y 4 2 Condition meter allows easy check
(Red) For starting the engine. of remaining battery power
A& 7.2V Ny T ) — 2 KNE
Requires two 7.2V batteries

NFS
Description

Y ZE A
(BiR)

NFS
Description

Y ZE il
(BiR)

K=Y %
Part Names

K=Y %
Part Names

=Y %
Part Names

Ryo2X )Xy BOX-BAG

NFS
Description

Y TE il
(Bik)

=Y %
Part Names

SPFAT7ITvI)—x— |RF1 OV NARETICER J0AL Y F(55/7.0/8.0/10mm)
36219 | Sp Knife Edge Reamer | Tool for making holes on bodies.| 1800 80165 | Gross Wrench (5.5/7.0/8.0/10mm) 900
SPFHA 7Ty IU—N— TIX| KF 1 DT> NBREIF B 7 21—TIJ)LIR> 7 500cc | RAE—F+ —RAamh a4
36219P| Sp Knife Edge Reamer Plus| (&fiE) i 2000 96424 | F\j6| Bottle 500cc For quick refueling. 1500
Tool for making holes on bodies. 36228 | XY7FYARI YK 0=947(7797)| 59125V K RREAR-DETTRIMEE | 4 o0
(with Measurement Steps) BK | Maintenance Stand Type Low (Black)| Shock Stand, with screw and magnet
36261 KRF A7 VLA R ART (09 9= AM=h RYU WRF « BT 2 500 36228 | AYTFYARIYR O=91F(LyR)| §ur-25 R BEEAR-LRTS %y MiE 1600
KRF Stainless PC-Body Scissors Straight| Scissors for PC-body. R Maintenance Stand Type Low (Red)| Shock Stand, with screw and magnet
36262 KRF 27 VLA RUART A A= h=7 | IRYU hRF « BT = 500
KRF Stainless PC-Body Scissors Curve| Scissors for PC-body.

% FOR JAPANESE MARKET ONLY.

NFS
Description

Y TE il
(Bik)

48

Ew kw2 X DX TEIRICERE KYOSHO £+ U Y7 /Ny 7 L | ¥+ X / 350x550x540mm
80460 | pit Box DX Good for storing tools 16000 87615B| KyOSHO Carrying Bag L | Size / 350x550x540mm 8500
- X /542x300x397mm g761s | KYOSHO FrUVIT—2(7797)| $+ X 1 320x560x220mm 4900
Size / 542x300x397mm KYOSHO Carrying Case (Black) | Size / 320x560x220mm
Ew hRy X T 2N I Bod KYOSHO %+ v 7 r—Z(L v R) | - X / 320x560x220mm
80461 | pit Box Good for storing tools 6800 87619 kyosHO Carrying Case (Red)| Size / 320x560x220mm 4200
1 X/ 420x240x330mm 87823 KYOSHO Z70O/R/\w & | 4+ X /340x240x160mm 3000
Size / 420x240x330mm KYOSHO PROPO Bag Size / 340x240x160mm
V—JLiRy ¥ X - X / 330x230x65mm
80462 | 14| Box Size / 330x230x65mm 1800
JIX—=YiRy 7 A L A X / 410x264x43mm
80463 Parts Box L Size / 410x264x43mm 1800
IK—=YIRy T ZAM - X/ 232x122x32mm
80464 | parts Box M Size / 232x122x32mm 550
IX—YRY T RS 1 X /120x83x25mm
80465 Parts Box S Size / 120x83x25mm 150
JX—YiRw 7 XSS H X /89x36x26mm 3 A
80466 | parts Box SS Size / 89x36x26mm 3pcs 400




CHEMIC L ® OIL % FOR JAPANESE MARKET O

UACVE =YY% AR b, ki
Part Names Description (F21k) Part Names Description (F21k)

IPZE R PIER) 7 v REERKRS U X HG Y a4 Y hJUR JaA v AT U R
96162 Ring Gear Grease (3g) Fluorine special grease. 400 96508 | 4G Joint Grease Grease for joint part. 800
¥V oERZ RS BB/ -V OTHBICHER ERENLS
Reduces wearing of gear Use inio metal joint parts. Reduces the wear
Oy 7% K~ (FEE /M0cc) | EXDEHBEIEH SPRFZUYTUFxy R R7ZUVTRAACI
96178B| | octite (Medium Strength/10cc)| Stops loosing screw 1200 96625 Special Bearing Liquid Bearing Oil 1000
RIDEHEDICHNZHKIE N7 )V TERO MR H B
Protects from loosing screw Retrieves potentiality of Bearing.
~
>/ U -1 ‘/71'4' }l/ SILICONE OIL % FOR JAPANESE MARKET ONLY.
ACNE N ACEA N ACE4 AR [kEf
Part Names Description | (Fitk) Part Names Description | (Fitk) Part Names Description | (k)
SIL | U d> 7 JL#100 (40cc) SIL | U 37 )L#900 (40cc) SIL | ¥U V7 )L#200000 (40cc)
0100] Silicone Qil #100 (40cc) 0900| Silicone Qil #900 (40cc) 200000| Silicone Oil #200000 (40cc)
SIL | ¥ J> 7 )L#150 (40cc) SIL | YU aVA)L#1000 (40cc) SIL | ¥V 2V71)L#300000 (40cc)
0150| Silicone Qil #150 (40cc) £600 1000/ Silicone Oil #1000 (40cc) 300000| Silicone Oil #300000 (40cc)| | =7 F £1300
SIL | ¥ J> 7 JL#200 (40cc) SIL | ¥V d>7)L#1200 (40cc) SIL | ¥ VA1 )L#500000 (40cc) | | for diffs.
0200/ Silicone Qil #200 (40cc) 1200| Silicone Oil #1200 (40cc) 500000| Silicone Qil #500000 (40cc)
SIL | > a> 7 JL#250 (40cc) SIL | &Y aVA A JL#1300 (40cc) SIL | ¥ 271 L#1000000 (20cc)
0250/ Silicone Qil #250 (40cc) 1300| Silicone Oil #1300 (40cc) 1000000| Silicone Qil #1000000 (20cc)
SIL | >V > 7-1)L#300 (80cc) SIL | ¥V 3>7 4 )L#2000 (40cc)
0300-8| Silicone Oil #300 (80cc) 2000| Silicone Qil #2000 (40cc)
SIL | &) a> 7 )L#350 (80cc) SIL | ¥ 3> )L#3000 (40cc) £600
0350-8| Silicone Oil #350 (80cc) 3000| Silicone Oil #3000 (40cc)
SIL | &Y 2> )L#400 (80cc) SIL | ¥') 3>7 - JL#4000 (40cc)
0400-8| Silicone Oil #400 (80cc) 4000| Silicone Qil #4000 (40cc)
SIL | > avAL#450 (80cc) SIL | &Y aVA A JL#5000 (40cc)
0450-8| Silicone Oil #450 (80cc) 5 ) —H 5000| Silicone Oil #5000 (40cc)
SIL |2 a>A)L#500 (80cc) | | for shocks. SIL | &Y aVA A JL#6000 (40cc)
0500-8| Silicone Oil #500 (80cc) 6000| Silicone Oil #6000 (40cc) F7H
SIL | ¥V a7 )L#550 (80cc) SIL | ¥) 327 JL#7000 (40cc) | | for diffs.
0550-8| Silicone Oil #550 (80cc) £1100 7000/ Silicone Oil #7000 (40cc)
SIL | &Y 2> )L#600 (80cc) SIL | &Y 27 )L#10000 (40cc)
0600-8| Silicone Oil #600 (80cc) 10000| Silicone Qil #10000 (40cc)
SIL | > avAIL#650 (80cc) SIL | ¥ JvA4)L#15000 (40cc) 800
0650-8| Silicone Qil #650 (80cc) 15000| Silicone Qil #15000 (40cc)
SIL | > Q> )L#700 (80cc) SIL | ¥ 3> )L#20000 (40cc)
0700-8| Silicone Oil #700 (80cc) 20000| Silicone Qil #20000 (40cc)
SIL | >V a7 )L#750 (80cc) SIL | &Y av7)L#30000 (40cc)
0750-8| Silicone Oil #750 (80cc) 30000| Silicone Oil #30000 (40cc)
SIL | YUY A-)L#800 (80cc) SIL | &Y a7 )L#40000 (40cc)
0800-8| Silicone Oil #800 (80cc) 40000| Silicone Oil #40000 (40cc) £600
SIL | &Y > )L#850 (80cc) SIL | ¥V Y74 )L#50000 (40cc)
0850-8| Silicone Qil #850 (80cc) 50000| Silicone Qil #50000 (40cc)
SIL | ¥ V74 )L#60000 (40cc)
60000| Silicone Qil #60000 (40cc)
SIL | Y v 71 JL#100000 (40cc)
100000| Silicone Oil #100000 (40cc)

49



EXFyh - UDT .09y v— (1)

Screw, Nut, Ring, Washer (1)

% FOR JAPANESE MARKET ONLY.

mE ma AB |k mE e AB |hES ma AB hE
No Parts Names Quantity| (%K) Parts Names Quantity| (k) g Parts Names Quantity| (%K)
Cring. Frmges Mot (e s
111 | S Araoitriopeg 1opes| 200 [raseEN | | 95 | 200 | [1-sasnnar | g T S o tope) [109es| 400
(o8 g HUSSAS L) o o e 8905 [ 400 | | 1:808010T| gt D ooy 10pcs] 400
16015 | £ Biro(er 5/10p00) 10pcs{ 150 | | VISNA| 1 s P o (aoceninsy| 8PS | 400 | 1500121 | o g ooae)10Pos| 400
116020 | £ B T o topey 10pcs| 150 E Koo fraoged syt SOR0TST | g e aeraranae) | 8PS | 400
146025 | £ i 5 2110p0e) 1opes| 150 | (1o L s pos [ 300 | | (3,5 7
116030 | £ i 5 0r10pes) 10pcs| 150 | (OB s Pty (oo | 4905 | 300 | [1-812008H | B artapes " [109es| 250
16040 | £ e o1opes) topes| 150| | (mmmmmm 570 C 100 B ioear ot " [109°s| 300
16050 | £ i T oreey topcs| 150 | | 102604 | gt S L EREEO I 10pos| 200 | [resrzmsn| o veriapes 10PCS| 400
116080 | £ hi e or1opes) 10pcs| 150 | | 1-502608 | S EERMEIIITN  [roves| 200 | [rstaaasH| g S e [100es| 300
1070 | £ hireles o) epos | 150| | -s0asos | g EAEIIIIN  [roves| 200| - [rstaanen| g S arremes  [100es| 300
1100 | £ Ao 10 ooes) epos | 150| | -suaste | g SR DIAIION  [roes| 200| - [rstaammn| g SR arromes " [100es| 300
B W 1903006 | il Soramibeartones) | [1000s] 200 | | 1staoton] B o topes; | 109os{ 300
1-N2016 ,\Tut/(,vﬁz(x%ﬂoigf A 10pcs| 200 | | 1-503008 éf;écfeia(x;ﬁ%glg” 10pcs| 200 | [1-813012H gﬁui;]t;rmﬁei),mié%xg) 10pcs| 300
182820 | e oy |10pos{ 200| | rsoaoro | gt EERAEIOION  iopes| 200 | |rstaotsi| o e ey | 10pcs 300
1-N3024 ,{ut’(,\:s()'(\g%foig? A) 10pcs| 200| | 1-503012 éf%éi%%f?ﬂﬁélgw 10pcs| 200 | [1-813018H g@iﬁéﬁ?ﬁﬁ@%ﬁﬁéﬁg) 10pcs| 300
1-N4032 ,:u‘t"(,\:‘%g%géggk) 10pcs| 200 | | 1-506016 /B\i‘;\;cfes;(;,fﬁ(xf;,lgglg\) 10pes| 200 | [1-513022H Qﬁ;iiﬁf’ﬁ%@xﬁsﬁ? 8pcs | 300
B A 1-S0018 | it Soramiberatopey | [10005] 200 | 110 B e ey | 5Pos [ 300
NSO s ooy | 5005 | 400 | | -50025 | T g EREIRENIIN  L1opes| 200 | [rstanssH | g G ey [ spos | 300
B o " 180000 | g o ores, . [10ves| 200 | [rstasasn| g R e " [10pes| 300
830N | S o om ooy | 5p0s [ 200 [ 1-s0a006 | il SR ETIIN  Lropes| 200 || rstaoton] B repesy. | 10pos{ 300
NBOBON | S o apey " | spos [ 200( [ r-snaoo | iSRRI Jrones| 200 | 1ot B e | 8PS [ 300
NN | s Kotom (apoey | 8pes | 200 | [ 1-s0do1s | it S EERERIST IS Jropos| 200 | {1-sta0teh| b or o ibimenransramns) | 506 | 300
FNOSSN | s £y oo (oey | 80es | 200 | | 150020 | it SRR N ropos| 200 | [ 1514018 | or oMt arannn) | 5055 | 300
O R ionsa (D o g dorom 0K B o aepeey | 90 | 300
I e mtnanrmeitips | 5005 | 500 | | rs0281e | 1 e o sy 10p0s{ 200 | [1-stacean| 3 S X OMZE 729 pos | aoo
S b e B | 5005 | 300 [rsmoare | 2t ey [10pcs{200| | (mmmmm 7,72 2o
TSRS o s oy | 5205 | 300 | [t | 0 g o [100es| 200 | (1| g O ey | spos | 500
HBHOAS o s ommnsheriney | 5905 | 300 | [t | 0 g o [100es| 200 | (1| 4o E D e | 905 | 500
A e SISOITP | 12 5 Soewanteriopes) | |10p05| 200 | [vstamr| Dot Al | 8905 | 500
ST | s g roms[100es| 200 | [rstamare | 15 SR ERINEAST O Lroves| 200 (1t 4 omes | %00 | 590
FNAOASE | oy Fromge (1omos " [100es| 200 | [rsmore | 125 SR SRRSO Lromes| 200 | (1| g o | s | 590
8 | tbouanan| 8905 | 900 | [ vsosste| T Pl S SO ropos| 200 | [stamsit| B ey | 800 | 500
R e (eaoapas)| 890 [300|  [rsmmore| Tl EIIbER o [1omos| 200 [ |1t B i 4Pos | 500
A R fraoged nut ST oo acane) 57 | 700
BRI L ot 4P | 500 ST B eres 2] 4905 | 800
HUOSEAR k) g (omiiomaige| 4905 | 500

50




EX<Fybh DT -Tvv—(2)

Screw, Nut, Ring, Washer (2)

% FOR JAPANESE MARKET ONLY.

RE B M [XEf RE ‘ B K [KEf RE ‘ X3 AH i
No. Parts Names Quantity| (k) No. Parts Names Quantity| (ftk) No. Parts Names Quantity| (ftk)
FryvTER Dmmm PIANYIZIER Dmmmm f@t/*iif\‘yﬁlt“l
Cap Screw Flat Head Hex Screw Titanium Flat Head Hex Screw
52208 | G Sromz bty | 8| 200| [ e venopes| 109s] 200 | st ot | 95 | 500
210 | G Sromzoctospen | 08| 200| [ e venopen| 09| 200 | st o | 95 | 500
122012 Gt izt | o8| 200| - [vsomos| e anones)[105es{ 300 | st G ator | 5PS | 500
52618 | ot Smmiipingpes | e8| 200| - [vsomom| 1 anones)[105es| 00| | ssworant| G ator | EPCs | 500
52008 | Gt Srominerapen | o8| 200 [ anopes) 1008 200 | st g o) | 95 | 500
5208 | Gt Srominaispen | 8| 200 [rsmmon| £t nranionope 1005 200 | st e )| 0S| 650
2010 | £ ooy | e8| 200 | [msmmtan| B eiaopes | 10Pes{ 00| 1wt it | 595 | 650
2012 | G Sy | 08| 200|100 S e oeishopes [ 10PeS{ 300 | | 1SM01SHT| G st | 9% | 750
52015 | G Sromatney | 8| 200| || F e nonsnonen 1005 200 | | rsot| )| 305 | 700
1-523018 (—'faz Sjc?;\ll:v(i/lg\ffé;p?c/s‘r;)\) 5pes | 200 1-533018H ga?:e;(gcsr:v]vﬁ-)ig;/l\j&f;/q]Ogé)) 10pcs| 300 m 'z_tjn:: Zatg:eiysg-t{a;;ping Screw
5200 | Gt Somncnipy | 8| 200| || e eanopes) 1008 400 | s £ e 109 400
2022 | S S ey | 08| 200 | oo £ RS e mactonopes | 10Pes| 400 | [ vssmaT g o [10PS| 400
5205 | G Sromioniey | 08| 200| s e zopen 1095 400 | s £ st | s | 400
52000 | Gt S om0y | 8| 200| S| £t s 10955 400 | s £ s | 95 | 800
520035 | G Srominaspes || 8| 200| s e aiaas) | 92 400 | st o | 905 | 800
2010 | St S nanispiey | e8| 200 [vsssoan| B ez | 5765 [ 400 || g e | 4Pcs | 800
O 2 e G S FSUIZSH| it oad Soomesioczafpes) | 0| 400 | | (D 200 o
1-523006F g;éi:vi%ig%;:g:c;gé/cg\) 5pes | 400 m I?IL: I—?eZdtQSZIZI':pi\)ing Screw 1-542008 z{_o?nlﬁ;s(é’r\gvzv)((laélg/iko)pcs) 10pcs| 200
S0 |G enabangeaen | P2 | 400 | 1T |28 evtopes [10pes| 200 | | ez | s C S o) [10Pes| 200
A0 | o S oremangeapen | P | 400 | |smmeTe |10 D aopes)[10pes| 200 | vsazors | o S8 LR opes)[10pes| 200
HS0F| G S erenM O angedispeny | % | 400 | | HSTP | 10 s viznipes) [ 10Pes| 200 | sazees |8 opes) [10pes| 200
Dﬂl\mmmm ::lea? ::a(d Screw 1-533006TP -IT—Eglaat E;%ifvcgﬁg;é/mpcs) 10pcs| 200 1-842630 ;—o?n%éé’r\gvzv(?llxsgi?lgﬁ))pcs) 10pcs| 200
59206 | 1o SerowMBopos) |100e8 200 | [rsamonte| L ey 109°5] 200 | | 154008 | Ao SO e i o) |109c5] 200
1592608 | 1 ond Serowioxiopes) |100e8 200 | [rsamone| o hopee) 10908 200 | | 154012 | A Srewiontznopes) |10 200
1-832612 I?I: :;icfl\gfrf;gl\%;gé)/wpcs) 10pcs| 200 1-8330121P 1—2:; E;e;a(cgl\gi);\]/v%l\élég1)2\/)10pcs) 10pcs| 200 m :t_o/:rfi :|et;d/ Sat;llf:jépping Screw
S9008 | i g ScremMinaopos |10065] 200 | [T |38 e e 105es| 200 | 1081 1 S intpes) [10Pes] 200
5908 | 1o SerowMrops 10008 200 | [rsamare| 5 7T oy 1095|200 | e 5t Ogpos) |1095] 200
00 | 1o oad Serowtia0nopes) |100e8 200 | [rsaaste| 5 e T O oy [100cs] 200 | | rssmonte 5L gy |109c5] 200
9012 | i o SorewMamiahopes) |10905] 200 | [ |38 2 opes 1055|200 | | 1540121P| 15 hou Scromivini2Opes) [199°5] 200
901 | it e Sorew(Mantalnopes) |10965] 200 | | v50asTe| 16 2l eSS O e[ 105es| 200 | | 1540151 15 i Scromibnc1snOpes) |10PS] 200
1-833016 gj :;Z\d(’\ggr);lv?l{/llsgfé)MOpcs) 10pcs| 200 Dmmmmm itjn;/ljr? :attvl/jl(ead Screw
59030 | 1o Serewtvinaonones) 10005 200 | [T o) 1095 400
U008 | i ioad ScrowMraopos |100e8 200 | 13T et e 109cs] 400
9012 | i o Serew(antahopes) |10065] 200 | | vsaoorr| A TR oo 105 400
1-834015 ga? :;?é’\ggrgv%/l]ﬁé)/mpcs) 10pcs| 200 1-534006T ::HE;(S’\c/lr;l;?it(:r?if’m\//l\/{iggpcs) 8pcs | 600
U018 | i ead SerowMianones) 10005 200 | ot e )| 69cs | 600
594020 | 1o Seromtixzonopes) 1008 200 | ot e O ) | S9cs | 600
1-534020T ;ﬁ?Hl:jgz\:/rljvvx(%gn(i?m?nﬁix/zﬁit\p)cs) 4pes | 600

51




EX-Fyhk-UYT -y +— (3) Screw, Nut, Ring, Washer (3)

% FOR JAPANESE MARKET ONLY.

mE g AH KEf e | e AH hE( m# AH hE
No. Parts Names Quantity| (%K) No. Parts Names Quantity| (%K) g Parts Names Quantity| (%1&)
) Ste‘tystzrzwZ @ V?Ia/s;; - @ S/ hﬁ\n
59003 o S romMatpen|10005| 200 | ||ty [10pes] 200 | | seoas | e 0 0. 10pce) 1095 450
5008 | 5 S rmMnantpon|10065| 200 | |eorts| ot o) [10pes] 200 | seset | 010 0 10pcs) 1095 450
559005 | ¢ renaropesy |100es| 200 | 1aaomms | o e |1oves| 200 | | sesaz | Giet e maropes|109°5] 450
59008 | oS rewiiriopesy. |100es| 200 10 | oo ) |1opes| 200 | | sesaa | Sn 0 s opes | 109C5] 450
5008 | 5 Sreniniopesy. |100es| 300 | [ 1aoneio| o npaa) |10pes| 400 | | sBo44 | gl 0t aape | 09°S] 450
5010 | 5 ScromMantontpon |10 200 | |uamonn| iori b ER O [t0pes) 400 | | 96845 | i S S 1020510009109 450
5012 | 5 S romMtzitpon |10965 200 | | 1wAnOts| ot hdpee) [109es] 400 | | 98846 | et 010 apes | 402 | 450
01 | o Sorenbraispes | 9008|200 | 10| oo O aome - |1opes| 200 | | seear |40 G0 zpapen | s | 200
Yy hEX(M3x18/5A) 7w ¥+ —(Mbx12x0.8/10A) 5x12x0.15mm=> LA(10A)
1-853018 Set Screw(M3x18/5pcs) 5pcs | 200 1-W501208 Washer(M5x12x0.8/10pcs) 10pcs| 200 96648 5x12x0.15mm Shim(10pcs) 10pcs| 350
552020 | 5 S rmgompen | 8| 250 | [eones| ot A ape | s 200 | | sz |4 S | [10pes] 450
552025 | 5 S romnapen | e8| 200 | [ewonio| ot A peny | s 200 | serra |G ey | 92 200
54004 | s crenixanonen 1005|200 | O Sorng Washer 96774 | oot coom Shimspon) | 500 | 00
Yy NEZX(M4x8/10A) 7y Y9 —(M3x6x1.5) 27U ¥ (10A) 4x10x0.15mm2 LA(10A)
1-854008 Set Screw(M4x8/10pcs) 10pcs| 200 1-W3006158 Washer(Spring/M3x6x1.5/10pcs) 10pcs| 200 96775 4x10x0.15mm Shim(10pcs) 10pcs| 300

52




*FRAMAIKIE2019F4B 1 HIREDHD T, "Kyosho Direct-Mail-Parts-Order-System" is available only for Japanese market.

RBANPIN=") AT a2 IN—=) DEATE

XKINSOBAFEIBEERIICRSBTWIEEERT

O REIHUED B UTUESIBETHART /A=Y P AT V=Y ZEA
U TTEBDICETENTEERY,

@O/ —VERIETEEBAL WO BIEITIHFBRVWESF. AV —F vV~
NoBERFTTEBATIIENTEET,
(REEBRUOBERAKIC & ZBERFEEFER20E3831HED > TRTSETWE
WTEDETDTFHSTELLLEE W)

OREmD CHBAICIRL TIRAEMENAE () & ERRICHEEFHRIBHETT,

XBZIWHEIC LD REEFERDELEDFTOTTEOEXEFAEEICTIERELEE L,

XBBIFEARIE RPARERCIIRBEEEEEXLOBRICED, BNR3BaNEN
FTDTHOSNUHTTELEZ W,

1.FTRBETHRDHLLIES L,

FTE.BELDOBIEN. COEBRESBEVNKRD W LW BIEICTERELLEVN. SHFED/\—YDIEEH
HNILEIBATEE T, ZDORICHEI /BULERAZ AR IFEICRDEBANRL—XICBEDET,

7

BIETESHEO/N =YD eF xRN BETE . RBOTAY 4 VI —VERE MBI NIEFDH TEXTEET,
TAYSAVIR—YVEEBIFE. CHLED/N—YDRBVPHESZEEREICTEXLTLESVW. EEERBEREZREIIA VLW EITNh
BB TIBEROCBEN BIEICHBEITLED,

M—ERER>TWEWBEHSEVWET,

A: BURERAE TR ER B: KIETRER/NN—V%E C: ZEXNS5HM3~4HT
NR=YDORBELYEZ EXLREZERIAS. BEROHED. BIEIC
&R %, BEIFLET,

. AVZA1Y
%ﬁ&{%gyﬁf oz IS—YEREE
BRIERZD
A7V H—H
BENTY,

2.8EICTTIIBRWVERIE RosETcREISEERSTHBATEEY,

BIEICTHRBRWSRIE RER—LR—IDSERUIAKLIEE L,

4 N\
19—y P TREICBLAD
http:/rc.kyosho.com E
{25 —%y hTHREALABDEBIFEE (BT L YUY MI—R,
REIZILW) DESBEVCWEITETOTTRIALLES W,
\_ J

REHA S
T243-0021 #F/REATHRAE3050 BATYIX*AV57—TF

OHEVWA IR 1I——HRTET
TEE 046-229-4115 S50 : B~ (HLA%<)13:00~18:00



Available only for Japanese market.

A—F—SHJRODEKNA

XINSOYR—MIAFERICRSETWEERT

4 )

CDEVIF HHEFEEEVNEFWeEE HONESTETVNET,

RETIH. CBAWCIEWeBERAOY —EXEWLELTA VY —R Yy hEFIBLfc 2 —H—
EiaFRUTEDET,

L EBRP T R—MER ARV M OWTHBASEWULET D TTEFRERENDHLET,

J—V—ﬁﬁﬂgﬁb

g- o F#E’P
A=V ¥FHI V%
HREFLFT!

CEERICVELIFH

*BEWLITWEWR RS AT

*3YFPIVFVIN— (TR OXEHEICIESNTVS "KT xxxxxxx" KTIC7HTDEEF)

*BEWLITROLY— M F@FRFTEDOSDENTT (RIB)XA—ILD A7) =223y M AF v REER.
*EX—=JLZRLA

*BEROE AR F&D R (PR BFEES

2.1—Y—E&

TEROURLEIFQRIA—RMSF7EAVLTERZET>TLES L,

https://www.kyosho.com/rc/ja/user-entry/check.php

BABRICDOWT
WitlE, CRFWEEXUBEANBRZELEICEEWNUXT,
SREWZEWEEANBRIE FERIER. A—ILNHIVORE o BRTR— M ARV MDD SRR REICHERWULET,

REHAEH
T243-0021 #F/REAHRAE3050 BATYIX*AV57—TF

OBHVWEERI—Y—HHREXT
B 046-229-4115 =fHHME : A~&RE (fKE%FR<)13:00~18:00



The service mentioned below is available only for Japanese market.

IV, R LTARALRDERWVWS TS E

SN Z AR RICIRS a4
I TED, BEUTHTLEFL WD AHBVWARESIVWE LS, CBAWCZWE
RFEIEEIE. REI——MHAEABEWVEELZE L,
RE1—Y—MHREANBBWVWEEDRIE. FEFWZL<H., TEOHFHWEEAEK
[CHEERIFEZ CELADD R, 77V I AXEIEEETEED <fZE L\,

RENDOEHWSEE — R —H—HE,

RBICEBEVWEGE ORI, TREI—T—HEREICTEE LSV,
BEWEETOREIE. SFTICERYPEL/ BRGREZ CARDS A, X/ BRGHGREOR—IE, TEES, BnES
(F—No)ZRHWB R E, BENEFKWICEMSEL LT,

szcosmnatir: 040-229-41 15 =sscosmuatipi~em@nsn%R)13:00~1800,

BEcosMVatE : T243-0021 #/I|IE FEAT MA3050 EARTIAMAA VT T—TF
REKIASE I——HR=EE

-------------------------------------------------------------------------------------------- BEUR U oo

HRWS AR

FEWEG ARG FAXEZIEEETEEDLIETWVWBE XL R TREIDSAEEBI T TCEEET,
HXDZHIE BEVWEEAKOIE—ZREL TSI,

[ & No.33016 EEEE 4> 77—/ NEO ST 3.0 readyset )
5% BEFE [TEA .
o YN - -  |gpg|T®" & A H
>EF A—=N—% e - ET—4—
Z0Om SRR L5
ZUHF
THE . .
P #E
fF 2
CHED =
iR EEE ( ) FAX ( )
FHOBER |
ek | e ( ) FAX ( )
| B~ 2B (REE%ERC)13:00~ 1800 CBESHE TR RS : @ | ZNo.cmerm )
4 _ N\
PHEIWE T A a7/ mRsEEo~— VB OBRES (F—No) EAVEHE, BEREEMICSEALEE N,
\_ Wy,

KRERARHE TR, BEROBABROREICHEANTED T, BERLDO, EXRUBHVEEZRBU THD A EEROBABRICOEEL TR, (1)~B)DBEAZRE|UT CE=EICRRH
UeDRATRI B L5 EEBDEEA. (1)BEROFFOEEERITHEG, QEFRICEDERTHERERIIEE. Q)T —EXDRED/HLBHDOETLICHTRT 255,



KyOSHO

HE FINEST RADIO CONTROL MODELS

RER—LNR—Y
www.kyosho.com

*KYOSHO CORPORATION hereby declare that this product is in compliance with
the essential requirements and other relevant provisions of Directive 1999/5/EC.
The Declaration of Conformity (DoC) can be downloaded at following URL.
www.kyosho.com/eng/support/doc/index.html

*Hiermit erklart die KYOSHO Corporation, dass dieses Produkt in Ubereinstimmung
mit der Richtlinie 1999/5/EC ist und ihr in allen relevanten Punkten entspricht.

Die Konformitatserklarung kann unter dem folgenden Link abgerufen werden:
www.kyosho.com/eng/support/doc/index.html

FCC CAUTION
*Par la présente, KYOSHO CORPORATION déclare que cet Changes or modifications not
équipement est conforme aux exigences essentielles et aux autres expressly by the party responsible
dispositions de la directive 1999/5/CE qui lui sont applicables. for compliance void the user’s

La déclaration de conformité peut étre consultée a I'adresse suivante: www.kyosho.fr/rtte-doc.htm Authority to operate the equipment.

*Por medio de la presente KYOSHO declara que este producto cumple con los

requisitos esenciales y cualesquiera otras disposiciones aplicables o

exigibles de la Directiva 1999/5/CE. A

La Declaracion de Conformidad (DoC) puede descargarse en la siguiente =3 v
direccion de Internet: www.kyosho.com/eng/support/doc/index.html Rﬁﬁﬂﬂ*i

T243-0021 #R)IREATEEI050 ER7 I X MXA 25 T—7F

[X—n—ERoREBREERLT @ 1 — 1K= EBEEE 046-229-4115
R2IR/ICELLBEL S5, | BEWAEE  BBE~2R@HRE%Z<)13 1 00~18 : 00

322319041 PRINTED IN CHINA



XCERBICCOHAZTZER BHAICBDTAICEEBLTLLE W,
Before beginning assembly, please read these instructions thoroughly.

Vor Inbetriebnahme unbedingt die Bedienungsanleitung lesen!
Avant toute utilisation, lire attentivement cette notice de montage !
Antes de comenzar el montaje, lea atentamente este manual de instrucciones

KE25SP TV /

KE25SP ENGINE / KE25SP Motors
KE25SP MOTEUR / KE25SP MOTOR

BURERERE

INSTRUCTION MANUAL
Bedienungsanleitung
NOTICE EXPLICATIVE
INSTRUCTION MANUAL

THE FINEST RADIO CONTROL MODELS

No.74032

OV YYEEDBIN

(1] 2@y MILLIX—
RASOBRERELIVIVOD
Eln¥E ST %,

2] %v7LY—
BElE B EBERASEED. ZORBT
IvYYOREHEZIY NO—ILT 3,

B8] =—KIixn7
BASOMBOEZHET 2,
(RBlcoN. BE. BRICKRS. )

4] 28Y MILARYTRIY 21—
TARYVTERET S,

56l ya—735%
EfESnicRAERICEANT 3,

6] VATIRY—9—
IVIVERBIED,

ZO—FORABRIY 21—
ZO0—EDRAS - MEOBEHET 2,

IFP=9Y—4—

9] ZL=912v92Y
IVIYDTL—U4 VEICERT %,

@ Die Bauteile des Motors

m Drosselkiiken :
Steuerung der Motordrehzahl

@ Vergaser :
Erzeugt das Treibstoff / Luft Gemisch

@ Diisennadel :
Reguliert das Gemischverhéltnis
(das Zudrehen mit Uhrzeigersinn erhéht
die Drehzahl und Temperatur)
@ Mechanische Leerlauf-Justierung :
Justiert den Leerlauf.
@ Glihkerze :
Ziindet das Treibstoff / Luft Gemisch
@ Seilzugstarter / Elektro-Bordanlasser :
Zum Starten des Motors
Leerlauf Diisennadel :
Reguliert das Leerlaufgemisch

Luftfilter

[9] Einlauf-Ring :
Zum Einlaufen des Motors verwenden.

@ ENGINE

m Throttle Lever :
Adjusts amount of air-fuel mixture
inflow and controls engine rpm.

@ Carburetor :
Mixes air and fuel appropriately
to control engine running.

[3] High-Speed Needle :

Adjusts the amount of fuel inflow for the mixture.

(tightening increases speed & temperature)
[4] 1dle Speed Screw :

Adjusts idling.
@ Glow Plug :

Ignites the compressed air-fuel mixture.

@ Recoil Starter :
Starts the engine.

Low-Speed Needle :
Adjusts volume of air and fuel in mixture.

Air Filter

@ Break-in Ring :
Use when breaking-in the engine.

O MOTEUR

m Commande de carburateur :
Commande l'ouverture du carburateur.
@ Carburateur :
Mélange l'air et le carburant pour
I'accélération du moteur.
@ Pointeau principal :
Permet d’ajuster la proportion de
carburant dans le carburateur.
(le serrage augmente la vitesse
et la température)
@ Vis de ralenti :
Permet de régler le ralenti du moteur.
@ Bougie :
Permet I'explosion du mélange.
@ Lanceur a main :
Pour démarrer le moteur.
Vis de reprise :
Pour ajuster le volume d'air et de
carburant dans le mélange.

Filtre a air

@ Buse de rodage :
Utiliser lors du rodage moteur.

®MOTOR

m Mando del carburador :
Regula la mezcla aire-combustible
y las rpm del motor.

@ Carburador :
Mezcla el combustible y el aire.
@ Aguija :
Regula la cantidad de combustible.
(apretar incrementa velocidad y temperatura)
@ Tornillo de Ralenti :
Ajustar el ralenti
@ Bujia :

Provoca la combustion de la mezcla.

@ Arrancador Manual / Arrancador Electrico :

Arranca el motor.

Tornillo de baja :
Ajusta el volumen de aire y combustible
de la mezcla.

Filtro de Aire

[9] Anillo de rodaije :
Usar durante el rodaje del motor.

74032-T01

(BZRILTE)

57




@I VI VIREIETRS LS (FL—71Y)
KE25SPT Y YV id, THEHMRICRERREICHAEINT
WET, BIZ—RINLT, BRAY MLRANYFRIY
21— D2O—KWOHEER Y 2 —%EHSHRNT, BEEXD
RSB DIERICH > TTL—0 4 Y ET> TIRE W,

@xX+vJLY—DWMARE
TL—0A4VERTROBEETICEWVWT, TR, BEIC
B TF v ITLY—%WAET D ETET 71—
EELETBIENTEET,

> 74 KUY TEEHDRE

YT z20y MR R Y TR Y 2 —
74 RY v oER#HE LTS
— LEREHAD

TARY YT EEHETITS
— VBB

> ETT 1« —ILOFEE

- g/ il
EI”N““‘IL@ C@j\@ =—RILNLT

7

IR ICE e DERDH D
— D UEITFESD S

IEDE L T Iy DRED 130CUEH B
— DUEHEIT S

O EREDFAN
T I BHBE. MBS VI RICHES TR TRNT
<REW,

¥ TVIVAEMEREU &S ICBEIERVWTLLREE 0,
AR Z>TcE £, REBEZDEFICLTHRLCE
REMERATDEICTYIVUNBEFHLICKKEDEITDT
FEELTLIEEW,

¥ TVIVAEDFBNIE. XT/—ILEEEEAT L —
EESTTIVETELTLRLEEW, H. EEREFAR
[+ EELTLIEE W, Flee FY TRAILELDITY
IYVAREBAA T F UV AAALINEETL TR ERWTTY,

AVIIPIrF—RER, BT
FEALEBEW, KXDEREREICHEDET,

r--
S

FE I IVIIAYROEBREZRAELENS130CE
BABWESTTo>TLEZW,

BESTHIEVGESIEA—/N—Eb—rIERWVWLSIC

B Z—RILNILTRABRBOFHDBEISEREL TS,

FE I IVIVOREBRETETIERDST>TLEIW,
AV ZEEHEIETOERIN LI Y YV EEREH
EHRDBEZHIVIVBEBEOEADRBD XTI,

IVIVHBEWSER, AOY ML

ANYTRI) 21—, RILINILT
BE LMAMCEERZ DS,

Y7 ROBRRAICED XY,

58




@ENGINE STARTING & BREAK-IN

Starting Engine and Break-In.

The KE25SP Engine is preset from the factory. Do not
change the default settings on [3] Needle Valve, [4] Throttle
Stop Screw, Slow Speed Adjuster Screw. Follow the
break-in instructions in the instruction manual.

@ Fine Tuning Carburettor

After break-in is complete and model is running normally,
driving feel can be improved by fine-tuning the carburettor to
suit temperature and humidity conditions.

> Adjusting Idle Speed

Increase idle speed
— Screw in slightly

Decrease idle speed

— Unscrew slightly

> Adjust driving feel

Tighten

Y
|
@\@ Needle Valve

Unscrew

Acceleration feels sluggish
— Close slightly

Acceleration is sharp and engine temperature is more than 130°C
— Open slightly

@ MAINTENANCE

>k After running the engine, draw out any leftover fuel from
the fuel tank.

*k Draw out fuel from inside the engine as well. Fuel that
remains inside the engine, may clog the engine and
make it difficult to start.

* Remove dirt etc. from the exterior of the engine with a
brush and spray cleaner or methanol. Use extra caution to
avoid fire. Also, putting maintenance oil inside the engine
through the carburetor’s air intake is recommended.

VAN

Warning

Never use gasoline or thinner when
cleaning! This may cause Fire !

CAUTION: While measuring the temperature of
the engine head, ensure it does not
rise above 130°C.

If you do not have a way to measure the engine’s
temperature, take care not to over-tighten the
[3] Needle Valve so the engine doesn’t overheat.

CAUTION: Perform all engine adjustments while
running the model on the ground.
Engine RPM can increase too much with no
load on the wheels and damage the engine.

Except for the throttle stop screw and
needle valve, do not touch any part of
the engine while it is hot as this can
cause burns.

If disregarding this warning, you

may cause burn injuries.

VAN

Warning

59




@ Das Starten & Einlaufen des Motors

Starten und Einfahren des Motors.

Der KE25SP Motor ist von bereits fertig eingestellt.

Bitte verstellen Sie die diese Werkseinstellung von

[3] Duesennadel, [4] Drosselkueken, [7] Leerlaufschraube
nicht! Bitte gehen Sie genau nach der Anleitung zum
Einlaufen des Motors in diesem Manual vor.

@ Feineinstellung des Vergasers

Nachdem das Einlaufen fertig ist und das Modell normal
laeuft, koennen Sie das Fahrgefuehl verbessern indem Sie
die Vergasereinstellungen je nach Aussentemperatur und
Luftfeuchtigkeit feinfuehlig nachstellen.

> |eerlaufschraube einstellen

Leerlaufdrehzahl erhoehen
— Leicht zudrehen

Leerlaufdrehzahl erniedrigen

— Leicht aufdrehen

» Fahrgefuehl einstellen

Hineindrehen

)
@\@D[mennadel

Herausdrehen

Die Beschleunigung ist traege
—> Leicht schliessen

Die Beschleunigung ist scharf und die Motortemperatur
ueber 130°C

— Leicht oeffnen

@ Die Wartung des Motors

*k Entfernen Sie nach dem Betrieb des Modells den
Treibstoffaus demTank!

* Entfernen Sie auch alle Treibstoffreste aus dem Motor.
Dazu den Motor im Leerlauf starten. AnschlieBend den
Schlauch am Vergaser abziehen und warten bis der
Motor ausgeht.

* Entfernen Sie Schmutz etc. vom Aeusseren des Motors
mit Hilfe einer Buerste oder eines Reinigungssprays oder
mit Methanol. Bitte seien Sie sehr vorsichtig um Feuer
zu vermeiden. Wir raten zudem, nach dem Gebrauch
After Run Oel ins Motorinnere durch den Vergasereinlass
einzutroepfeln.

Verwenden Sie niemals Benzin oder
Verdiinnung zum Reinigen des Motors,
Achtung €s besteht Brandgefahr!

ACHTUNG: Messen Sie stets die Zylinderkopftemperatur,
ein Maximum von 130°C darf nicht liberschritten
werden.

Falls Sie keine Méglichkeit haben die Temperatur zu
messen, die Vollgasnadel [3] nicht zu stark schlieBen,
um ein Uberhitzen des Motors zu vermeiden.

ACHTUNG: Alle Motoreinstellungen miissen im
Fahrbetrieb vorgenommen werden.
Andernfalls kann der Motor leicht
hochdrehen und dadurch beschédigt
werden.

( AuBer fiir die Drosselanschlagschraube\

A und Nadelventil, keinen Teil beriihren
Achtung der Motor, wahrend er heiB, da dies zu
Verbrennungen fiihren kann.
Wenn Nichtbeachtung dieser Warnung
kénnen Sie Brandverletzungen
verursachen.

60




@DEMARRAGE & RODAGE MOTEUR

Le moteur KE25SP est préréglé en usine.

Ne modifiez pas les réglages par défaut de la vis de
pointeau principal [3], de la vis de ralenti [4], de la vis de
réglage de reprise [7]. Suivez les instructions de rodage
dans le manuel d'instructions.

@ CARBURATEUR

Une fois le rodage terminé et que le modele fonctionne
normalement, la sensation de pilotage peut étre améliorée
en effectuant des ajustements sur le carburateur en fonction
des conditions de température et d'humidité.

> Réglage de la vitesse du ralenti

\@Vis de ralenti

Augmenter la vitesse du ralenti
— Visser légerement

Réduire la vitesse du ralenti

— Dévisser légéerement

- Ajuster la sensation de conduit

> Visser
€ s

Dévisser

Pointeau principal

L'accélération est mole
— Fermer légerement

L'accélération est forte et la température du moteur est
supérieure a 130 °C
— Ouvrir légerement

@ MAINTENANCE

>k Une fois I'utilisation du modéle fini, vider le carburant
du réservoir.

* Vider les durites du carburant restant.
Si le carburant reste longtemps dans les durites, cela peut
causer des difficultés au prochain démarrage.

* Retirez la saleté etc. de I'extérieur du moteur avec une
brosse et un pulvérisateur ou un dégraissant. Faire trés
attention lors de la manipulation de ce type de produit
et ne pas laisser un enfant le faire seul. Il est également
recommandé de mettre de I'huile de maintenance a
I'intérieur du moteur au travers de la prise d'air du
carburateur.

Attention
AUCUNE GARANTIE NE POURRA ETRE PRISE EN COMPTE SI LE MOTEUR A ETE

UTILISE AVEC UN AUTRE CARBURANT QUE DU KYOSHO FUEL !
NE JAMAIS UTILISER UN AUTRE
CARBURANT QUE DU CARBURANT
Attention SPECIAL MODELE REDUIT !

ATTENTION : Affiner le réglage sans que la culasse
dépasse les 130 degrés.

Si vous ne pouvez pas mesurer la température du moteur,
faire attention de ne jamais fermer complétement la vis de
pointeau.

Toujours demander conseil auprés de votre revendeur
avant d'effectuer ce type de réglage.

ATTENTION : Toujours effectuer les réglages sur piste
et non sur un stand. Le régime moteur
peut augmenter rapidement si la charge
n'est pas sur les roues et endommager
le moteur.

Ne JAMAIS toucher a chaudle moteur.
Risque de bralures.

VAN

Attention

61




@ ARRANQUE Y RODAJE DEL MOTOR

Arranque y rodaje del motor.

El Motor KE25SP esté pre ajustado de fabrica. No cambie
el ajuste por defecto en [3] aguja de carburador, [4] Aguja
de acelerador, [7] ajuste de bajas. Siga las instrucciones
de rodaje del manual.

@ CARBURADOR

Una vez finalizado el rodaje y cuando el motor esta en

funcionamiento normal, la experiencia de conduccion se
puede mejorar gracias al ajuste fino del carburador para
adaptarse a las condiciones de temperatura y humedad.

> Ajustar la aguja de ralenti

‘ \@Tornillo de Ralenti

Subir velocidad del ralenti
— Girar ligeramente

Disminuir velocidad del ralenti

— Aflojar ligeramente

> Ajustar el tacto de conduccion

Aflojar

La aceleracion es lenta
— Cerrar ligeramente

La aceleracion es fuerte y la temperatura del motor es
superior a 130°C

— Abrir ligeramente

@ MANTENIMIENTO

* Cuando haya completado el proceso, retire todo el
combustible del deposito.

* No es recomendable dejar combustible en el interior
del motor. Si el mismo permanece en el interior durante
mucho tiempo, el motor podria no arrancar facilmente
la siguiente vez.

* Eliminar suciedad etc, del exterior del motor con un
pincel y un spray limpiador o metanol. Adoptar las
medidas necesarias para evitar fuego. Se recomienda
anadir un poco de aceite de mantenimiento a través
del carburador en la entrada de aire.

A Never use gasoline or thinner when

cleaning! This may cause fire!
Aviso 9 v

PRECAUCION: Mientras mide la temperatura de la culata,
asegurese que no alcanza los 130° C.

Si no tienes manera de medir la temperatura del motor
tenga cuidado de no apretar demasiado la aguja (3] para
que el motor no se sobrecaliente.

PRECAUCION: Realice todos los ajustes del motor
mientras rueda con su coche por la
pista. Si lo tiene con las ruedas sin
tocar el suelo las RPM podrian
incrementarse danando el motor.

Evite tocar el motor mientyas el motor
esté muy caliente. Solamente torque la
Aviso aguja para realizar ajustes.

62




KE25SPIY ¥ > 4% / EXPLODED VIEW / EXPLOSIONSZEICHNUNG / VUE ECLATEE / DESPIECE

74905

@

1
1
1
1
1
1
1
1
——74032

74032-02

74032-03

74032-04

74031-12

ANRF7IN—") SPARE PARTS * FOR JAPANESE MARKET ONLY.
7 & ‘ K=Y & KT S & ‘ =Y & *EH
(\[oR Part Names (Fetk) (\[o} Part Names (Fitk)
74032 | KE5Sh Engine 24000 03110 | 5l Hoaring Sel (KEISP) | 2000
7403201 | G\icor Hoad (KEZ55P) 2400 0341 | Rocol Sarier Aasembly (KERISP) | 2100
7403202 | (el oad (KESSP) 1200 R 3000
7403203 | (oo Glokan ke2ssmy 550 74905 | low Prug (74904) 800
7403204 | Sin & Cyindor et (kezssPy | 5000 97045 | witer Gaskel (31,28 Clase 1 spes) | 1200
74032-05 go‘;nﬂt;‘{ngg?(?ézgsp) 2400 *ERMIEX20195481 AREDLDTT,
7403206 | gt pin (kEBSSP) 800
7403207 | il ezaee) ) 5500
74032-08 Sﬁidie%z}:‘ri)\:ure?(;ﬂ:sgn?bz I(JKEZ(SKSEP2)5SP) 5600

63



/\ CAUTION

Only use parts from the above list as replacements for the unit or starter motor.
(*Do not use No.74001B Electric Starter Unit or No.74002 Starter Wiring Unit as
these can cause short circuit. This is dangerous.)

A Vorsicht

Verwenden Sie ausschlieBlich die oben genannten Ersatzteile! Verwenden
Sie keinesfalls die 74001B Startereinheit oder 74002 Kabelsatz. Dies kann zu
Kurzschliissen fiihren.

/\ ATTENTION !

Pour tout remplacement de piéce de l'unité de démarrage moteur,
utiliser uniquement celles spécifiées dans la liste.

(*Ne pas utiliser le démarreur électrique #74001B ou l'unité #74002.
Leur utilisation peut provoquer un court-circuit et ceci est dangereux.)

/\ PRECAUCION

Utilice solamente las piezas arriba descritas para el motor y arrancador.
(*No utilice el Arrancador Eléctrico No.74001B ni No.74002 ya que podrian
causar un cortocircuito.)

( Riih—LR—Y J

www.kyosho.com

*Specifications are subject to change without prior notice!

*Technische Anderungen sind ohne vorherige Ankiindigungen méglich!

*Les spécifications peuvent changer sans préavis!

*El fabricante se reserva el derecho de introducir modificaciones en los kits sin previo aviso!

© Copyright 2019 KYOSHO CORPORATION  33231904-1  PRINTED IN CHINA

FCC CAUTION

Changes or modifications not

expressly by the party responsible
for compliance void the user’s
Authority to operate the equipment.

THE FINEST RADIO CONTROL MODELS

Rkt

T243-0021 #HR)I|EBEARHTREEI050 ERT I ARXA > T—7F
@ 1 — U —HREBEBEEE 046-229-4115

BEIWEEIZE :

BRE~SBE®MEHZER<)13 1 00~18 : 00




	33016 INFERNO NEO ST 3_0 KT-231P MM_ 1
	33016 INFERNO NEO ST 3_0 KT-231P MM_ 2
	33016 INFERNO NEO ST 3_0 KT-231P MM_ 3
	33016 INFERNO NEO ST 3_0 KT-231P MM_ 4
	33016 INFERNO NEO ST 3_0 KT-231P MM_ 5
	33016 INFERNO NEO ST 3_0 KT-231P MM_ 6
	33016 INFERNO NEO ST 3_0 KT-231P MM_ 7
	33016 INFERNO NEO ST 3_0 KT-231P MM_ 8
	33016 INFERNO NEO ST 3_0 KT-231P MM_ 9
	33016 INFERNO NEO ST 3_0 KT-231P MM_10
	33016 INFERNO NEO ST 3_0 KT-231P MM_11
	33016 INFERNO NEO ST 3_0 KT-231P MM_12
	33016 INFERNO NEO ST 3_0 KT-231P MM_13
	33016 INFERNO NEO ST 3_0 KT-231P MM_14
	33016 INFERNO NEO ST 3_0 KT-231P MM_15
	33016 INFERNO NEO ST 3_0 KT-231P MM_16
	33016 INFERNO NEO ST 3_0 KT-231P MM_17
	33016 INFERNO NEO ST 3_0 KT-231P MM_18
	33016 INFERNO NEO ST 3_0 KT-231P MM_19
	33016 INFERNO NEO ST 3_0 KT-231P MM_20
	33016 INFERNO NEO ST 3_0 KT-231P MM_21
	33016 INFERNO NEO ST 3_0 KT-231P MM_22
	33016 INFERNO NEO ST 3_0 KT-231P MM_23
	33016 INFERNO NEO ST 3_0 KT-231P MM_25
	33016 INFERNO NEO ST 3_0 KT-231P MM_26
	33016 INFERNO NEO ST 3_0 KT-231P MM_27
	33016 INFERNO NEO ST 3_0 KT-231P MM_28
	33016 INFERNO NEO ST 3_0 KT-231P MM_29
	33016 INFERNO NEO ST 3_0 KT-231P MM_30
	33016 INFERNO NEO ST 3_0 KT-231P MM_31
	33016 INFERNO NEO ST 3_0 KT-231P MM_32
	33016 INFERNO NEO ST 3_0 KT-231P MM_33
	33016 INFERNO NEO ST 3_0 KT-231P MM_34
	33016 INFERNO NEO ST 3_0 KT-231P MM_35
	33016 INFERNO NEO ST 3_0 KT-231P MM_36
	33016 INFERNO NEO ST 3_0 KT-231P MM_37
	33016 INFERNO NEO ST 3_0 KT-231P MM_38
	33016 INFERNO NEO ST 3_0 KT-231P MM_39
	33016 INFERNO NEO ST 3_0 KT-231P MM_40
	33016 INFERNO NEO ST 3_0 KT-231P MM_41
	33016 INFERNO NEO ST 3_0 KT-231P MM_42
	33016 INFERNO NEO ST 3_0 KT-231P MM_43
	33016 INFERNO NEO ST 3_0 KT-231P MM_44
	33016 INFERNO NEO ST 3_0 KT-231P MM_45
	33016 INFERNO NEO ST 3_0 KT-231P MM_46
	33016 INFERNO NEO ST 3_0 KT-231P MM_47
	33016 INFERNO NEO ST 3_0 KT-231P MM_49
	33016 INFERNO NEO ST 3_0 KT-231P MM_50
	33016 INFERNO NEO ST 3_0 KT-231P MM_51
	33016 INFERNO NEO ST 3_0 KT-231P MM_52
	33016 INFERNO NEO ST 3_0 KT-231P MM_53
	33016 INFERNO NEO ST 3_0 KT-231P MM_54
	33016 INFERNO NEO ST 3_0 KT-231P MM_55
	33016 INFERNO NEO ST 3_0 KT-231P MM_56
	33016 INFERNO NEO ST 3_0 KT-231P MM_57
	33016 INFERNO NEO ST 3_0 KT-231P MM_58
	33016 INFERNO NEO ST 3_0 KT-231P MM_59
	33016 INFERNO NEO ST 3_0 KT-231P MM_60
	33016 INFERNO NEO ST 3_0 KT-231P MM_61
	33016 INFERNO NEO ST 3_0 KT-231P MM_62
	33016 INFERNO NEO ST 3_0 KT-231P MM_63
	33016 INFERNO NEO ST 3_0 KT-231P MM_64

